


IMPORTANT NOTICE TO OPERATORS

YOU are the person responsibie for the SAFE and SUCCESSFUL operation of this machine.
You MUST:

- READ this users guide carefully

- UNDERSTAND the guide BEFORE using the machine

- FOLLOW the instructions in the guide about:

PREPARATION
OPERATION
SAFETY
MAINTENANCE
REPAIR

- USE YOUR COMMON SENSE if this machine does not conform to descriptions in
the guide.

- CHECK periodically that THE PERFORMANCE YOU EXPECT IS BEING
ACHIEVED. In adverse conditions you should check performance more frequently.

- IF EXPECTED PERFORMANCE IS NOT BEING ACHIEVED, it is your
responsibility to STOP THE MACHINE. The suppliers of this machine cannot be
held responsible.

- SEEK HELP on mechanical problems from your Stanhay Webb dealer.

SAFETY

1. When transporting the machine on public roads, it is the responsibility of the
operator to ensure prevailing Road Traffic Regulations are strictly adhered to.

2. The machine is designed for one-man operation, and to comply with Safety
Regulations, it is understood that the operator is in the tractor cab when the machine is

in motion.

RECORD DETAILS OF YOUR MACHINE IN THE SPACE PROVIDED BELOW

Model: STANHAY ROBIN 870 Serial Number:
Supplier: Date Purchased:
ALL ENQUIRIES
Stanhay Webb Ltd Tel:  +44 (0) 1476 515406
Houghton Road Fax: +44 (0) 1476 515407
Grantham Email: sales@stanhav.com
Lincolnshire
NG31 6JE
England

Part No: 6417103 Issue 09/02



STANHAY 870

INSTRUCTION MANUAL

Contents

General Description
General Description - Alternative Equipment

Assembly Instructions (Master Landwheel Drive)
Assembly Instructions {Unit Wheel Drive)
Assembly Instructions - Alternative Equipment

Attachment to Tractor

Setting up for Work

Orive Setting and Operating Speeds
Orive Selection Charts

Field Checks and Field Operation

Maintenance

Fault Finding
Notes on Drilling
Pre~Storage
Lubrication

Charts

Seed Belt, Spring Base and Choke Selection
Guide to Seed Grading

Seed Populaticn per acre/hectare

Seed Rate Guide

- Sugar Beet

- 0il Seed Rape

- Peas

- Onions

- Carrots

- Brassicae

Orilling Lengths for Nominal Row Widths
General Conversion Data

Parts List

Warranty Policy

Indexed Separately

Inside Back Cover






SECTION 1

GENERAL DESCRIPTION

SEED METERING UNIT

FIG. 1

HOPPER (Ref. 1)

The hopper has a capacity of 4 litres (7 pints). One hopper on a drill
outfit is monitored electrically to give a visual indication to the
tractor driver that the seed level is Tow. A hopper extension is
available, which will increase the capacity to § litres (152 pints).

CHOKE (Ref. 2)

The choke is designed to control the flow of seed from the hopper to the
seed chamber. Variocus sizes are available and it is essential to fit
the correct size to suit the particular seed to he planted. In certain
cases a choke is not required, e.g. for beans.



SEED BELT (Ref. 3)
Four fypes of seed belt are availabie:

al A plain rubber/canvas laminated belt, suitable for small seeds such
as brassicae, turnips etc.

b) A ribbed rubber/canvas laminated belt, suitable for larger seeds
such as sugar beet, peas etc.

c) Triple ribbed rubber/canvas Taminated belt, for use when multi-line
planting from one metering unit.

d) A plain thin beit, suitable for very small seeds such as carrot,
lettuce, etc.

ATT belts are available with a range of hole sizes to suit the
particular seed to be planted and the holes can be spaced to give
the required number of seed stations per metre (foot).

SPRING BASE (Ref. 4)

Various types are available in a range of sizes to suit particular
seeds. It is essential that the correct spring base be fitted to suit

the type of seed to be planted.

REPELLER WHEEL (Ref. 5}

This wheel is contra-rotating and is designed to brush excess seed from
the holes in the seed belt, and, at the same time, circulate the seed in

the seed chamber.

BELT WHEEL (Ref. 6)

The belt wheel provides the drive for the seed belt.

SEED BELT MONITOR ({when fitted) (Ref. 7)

Each metering unit is fitted with an electrical monitoring device which
gives a visual indication to the tractor driver that the seed belt is

being driven,

IDLER ROLLERS (Ref. 8)

Easily removed for cleaning etc.




CHASSIS

FIG.2

FRONT WHEEL (Ref. 1)

The standard 228mm (9") diameter wheel has a flat steel non-stick tyre,
and 1s cleaned by an adjustable, flexible scraper,

COULTER (Ref. 2)

A range of coulters is available for soil types and seed application.
The general purpose coulter is a furraw forming type leading in by the
point to assist entry. Available as all steel or with a replaceable
ceramic tip to give much longer Tife while maintaining correct profile,
DRAG COVERER (Ref. 3)

This consists of two chains with a crossbar, designed to move *he
correct amount cf soil in most conditions.

REAR PRESS WHEEL (Ref. 4) - MASTER LAND WHEEL DRIVE ONLY

As front wheel.

REAR PRESS WHEEL/DRIVE WHEEL - UNIT DRIVE

A rubber covered press wheel with a vee belt drive to the metering unit
with one forward speed only.



PRESSURE SPRING (Ref. 5)

Adjustment is provided to allow coulter and rear wheel pressure to be
varied.

DEPTH ADJUSTMENT (Ref. 6)

Carried out by releasing a spring clip which locates intoc grooves on the
stem cf the coulter.

DRILL QUTFIT

TRACTOR HITCH

A-frame with pins for category [ or II linkage.

"CARRIER BAR

Various lengths are available to suit the number of row units.

MASTER LANDWHEEL DRIVE

A 4 speed ratio, 'V' belt drive from two landwheels to a main drive
shaft - from which each metering unit is driven via a ‘'knee-joint'
arrangement. The drive shaft is available in various Tengths to suit
the number of row units reguired and the carrier bar to be used.

HIGH/LOW SEED RATE PULLEYS

Twin pulleys on the hexagon main drive shaft and triple pulleys on the
© 'knee-joint' provide a 7 speed ratio to the drive. (See Section 3 for

more detail).

UNIT WHEEL DRIVE

A fixed speed, direct 'V' belt drive from the rear press wheel to the
metering unit.

MARKERS

A beam and trailing arm system is used. The trailing arm is fitted with
a reversible tine. OGn yoke bar outfits, the beam is raised by a

hydraulic ram,



MONITORING UNIT (when fitted)

Mounted in the tractor cab, this unit gives a warning to the operator
when the seed level in the hoppers is low, or that a metering unit seed
belt is not functioning corrsctly.

PARKING STAND

the stand is adjustable and facilitates coupling and uncoupling from the
tractor. Two stands are supplied with yoke bar outfits,

ALTERNATIVE EQUIPMENT

COULTERS

A range of coulters is available to suit specific requirements:

General purpose - single line - all steel
General purpose - single Tine c/w replaceable ceramic tip

Oouble Tine - 2 @ 50mm (2") centres

Double Tine - 2 @ 75mm (3") centres

Triple Tine - 3@ 25mm {1") centres

Triple line - 3@ 38mm (13"} centres

Deep drilling - for depths from 25mm (1") to 75mm {(3")
Keeled(export only - for depths from 10mm (3“) to 60mm (23")
Prow shaped(exgort only) - for trashy conditions where material

would hang arcund the nose of the
standard coulter. Also for very stony
conditions.

REAR PRESS WHEEL

Concave - concave, cast iron

Cage - expanded metal tyre 120mm (43") wide

Split - two flat wheels with 25mm (1"} centre space
Skeleton - central disc with round V bar welded to it

ADJUSTABLE HEIGHT MASTER LANDWHEELS

Designed to compensate for ground compaction by the tractor rear wheels,
and for use when planting on raised beds or ridges.

EXTENDED MASTER LANDWHEEL DRIVE

To enable drive wheels to be used between rows down to 330mm (13") as
opposed to standard and adjustable master landwheels, which can only be
used between rows down ta 457mm (18") and 540mm (214") respectively.




BOW WAVE ELIMINATORS

Used with tandem drill double and triple line coulters to give an even
depth between front and rear rows,

BLADE COVERERS

Two arm coverers which are staggered to allow small steores and clods to
escape. Used on seedbeds which tend to be 'cloddy'. CANNOT be used
with double or triple Tine coulters.

YOKE BAR (RIGID}

Designed to allow drill outfits to be coupled together in z side by side
arrangement, and permitting combinations of 9,10 and 12 rows. The
carrier bars are mounted cn the yoke bar pivots allowing movement of the
carrier bars on undulating ground so that each outfit follows its own
ground contours. The pivot limiter/quide controls the movement of the
carrier bars, and is adjustable to vary up and down movements. The
forward and rear thrust of the carrier bar is also contralled by this

guide.

TANDEM ATTACHMENT

Used to couple two drill gutfits together in a tandem arrangement,
enabling row widths down to 25mm (1") to be achieved.

CLOD PUSHER

The clod pusher is spring mounted and the working height can be
adjusted; it is removable when not required. (lod pushers should not be
used when Granyl Applicators with fish tail assemblies are being
utilized, or on tandem outfits operating at close row spacings.

ELECTRONIC MONITOR

This is a standard monitoring unit but with the control box madified to
incorporate additional features.

GRANYL GRANULAR APPLICATORS

This equipment is designed to dispense granular insecticides,
nematicides, etc., and is fitted to its own carrier bar which mounts
cnto the drill carrier bar. The drive is taken from the hexagon drive
shaft through a speed reducer tc the granyl drive shaft. Each hopper
delivers the granules to two rows through a funnel or fish tail,
depending on the application.



SECTION 2

ASSEMBLY INSTRUCTIONS (Master Landwheel Drive)

i)

1)

ifi)

iv)

v)

vi}

Carrier Bar - Mark the carrier bar centre. Working from this
_"_"‘ﬁ— oo Iod (e .
point, mar«-off for the row units at the required centres.

Chassis Units - Clamp the units to the carrier bar and check, at
the coulter points, that the row widths are as required.

‘Master Landwheels - Fit the drive telts to the wheel pulleys and

clamp the wheel assemblies to the carrier bar, pasitioned such
that both wheels will be running on the cutside of the tractor

wheelings.

NOTE: The minimum row width for pesitioning the master landwheel
between the units is 457mm (18") using stancard wheels,
540mm (213") using adjustable height wheels and 330mm (13")
using extended wheels. i

Bearing Brackets - Fit a bracket at each end of the carrier bar,
and one Tn the centre if required, i.e. 6 row on 50cm (20") rows
for example. Ensure the bearing bracket is fitted with the two

bearing holes pointing upwards so the bearing is being cupped by
the bracket.

Fit the two self-aligning bearings to the two master Tandwheels
with the bearing locking collar pointing away from the drive side
of the assembly.

Drive Shaft -

a) First check that all unit puileys and master Tandwheel pulleys
siide on the hexagon shaft freely.

b) Slide the hexagon shaft through the first end bearing bracket,
then slide the first unit puliey on, ensuring that the pulley
is to the L.H. side of the chassis stem. When fitting twin
drive pulleys, these must be fitted with the large pulley
toward the chassis stem. DO NOT FORGET to put the unit drive
belt on the pulley.

c) Now pass the hexagan shaft through the bearing on the master
landwheel assembly,

d) Slip the master landwheel drive belt over the hexagon shaft.
S1ide the 4 speed pulley onto the hexagon shaft, ensuring it
is fitted the opposite way round to the 4 speed puliey on the
wheel hub. Ensure that all the unit pulteys, and master
landwheel pulley locking screw, are all on the same flat on
the hexagon shaft.

e} Continue fitting the unit drive pulleys and the other master
landwheel cnto the hexagon shaft as described in (d).

f) When all the puileys are fitted, lock up the grub screws on
trne seif-aligning bearings, line up the 4 speed pulleys on the
master landwheel and Tack.



vii)

viii)

ix)

A-Frame - Fit the A-frame to the carrier bar equally spaced about
the bar centre. The brackets are reversible, and can be fitted

to the inside of outside of the A-frame, allowing the clamps to
be positioned clear of any drill unit mountings.
Marker {Standard) -

@) First fit the marker rest as near as possible to the end of
the tooibar, pointing forward.

b) Fit the marker beam and hinge bracket with the hinge assembly
pointing forward.

¢} Fit the connecting chain between the two marker beams.

Parking Stand (if supplied) - Finally position the stand so that
the stand foot 7s between the units.

Seed Metering Unit - A seed metering unit has three components
which are specific to a particular seed type and it is essential
that the correct components are fitted to suit the seed to be

planted.
1. The seed belt governs the spacing of the seed.

2. The spring base, in conjunction with the appropriate seed belt,
controls the singuiation of seed from the seed chamber.

3. The choke controls the volume of seed in the seed chamber.

REFER TO Seed Belt, Spring Base and Choke Selection Charts
Section 5 ;

Wnen fitting the choke, make sure that it is seated correctly in
the recess provided - it must not protrude into the seed chamber.

Ribbed and plain seed belts must be fitted with the canvas surface
on the inside.

Thin seed belts must be fitted with the trailed edge of the spliced
Joint (if present),.on the inside.

Spring bases must be fitted with the short arm towards the
repeifer wheel and be free to oscillate on the pivot pin - free
movement is essential.

Before fitting the seeder body cover plate, check all working parts
for free movement. Rotate the mechanism by hand and check the seed
belt for correct running - adjust the spring tensioner as necessary.
Locate the cover plate on the two pins and tighten the wing nut
Tirmly. Check again for free rotation of the units.

Fit the units to their chassis. Fuliy locate the dowel in the
corresponding hole in the coulter stem, and, with the boss on the
unit casting resting on the coulter, tighten the clamp.

Align the unit drive pulleys and clamp to the shaft.



%7

xii)

xiii)

Spring Rods - Locate the fork ends in the grooves in the
knee JoTnt pulley shafts, thus tensicning the unit drive
belts.

Electrical Monitoring System (Standard) NEGATIVE EARTH ONLY. The
stancard fault detection system includes a light box to suit the
sizes of drill. Each orange light corresponding to a row unit
flashes on and off continucusly when the drill is in work. Each
Tight is operated by a reed swith on the spring tensioner arm in
the corresponding metering unit, the switches being activated by
a magnet in the spring tensioner rclier. Should z punched belt
stop rotating, the appropriate Tight will cease flashing, warning
the operator to check that particular unit.

The other lights are green, which indicates power on, and orange,
which is the hopper monitor light. This will remain Tit until
the level of seed in the hopper falls below the switch operation
arc, when it will go out, warning that the hoppers require

refilling.

Mcunt the control box in a position convenient for the driver,
and wire the control box to the ignition switch, or to a point
where the power can be turned off and protected by a fuse.

Sheuld it be necessary to remove the control box, the cable can
be split at the socket point.

NOTE : Brown lead is positive +
Blue lead is negative -

The drill loom is supplied in 4, 6 and 8 row forms as required,
and is plugged into the multi-head socket on the rear of the
control box. This socket is fitted with a master spline. Each
iead in the loom is numbered, and should be connected to the
appropriate metering unit, with brown Tead connected to brown on
the metering unit, and blue to blue. In additicn to the numbered
Teads, there is one without a number. This is for connection to
the hopper monitor, which should be located in one of the centre

units.

The cluster of leads should be positioned on the toolbar either

‘vertically or flat, NOT hanging down, so that water cannot enter

the protective sheath. On hydraulic folding toolbars, the cable
between the clusters and control box should be looped to allow
for the bar foiding.

Observe the Electrical Monitor Panel as much as possible.
Remember that at 3 m.p.h. {5 km/hr) the drill moves forward 1}
yards (more than one metre) in one second. If any of the Tights
remain on or off, or blink irregularly, it indicates that the
seed belt is not turning correctly. STOP AND CHECK THE UNIT

CONCERNED.

Master Landwheel Drive - To determine the speed ratio required
ror the master Tandwheel drive belts, refer to Fig.8, Section 3.
Alsc refer to the same chart tc determine which unit pulley drive
1s to be used.




ASSEMBLY INSTRUCTIONS - (UNIT WHEEL DRIVE)

CARRIER BAR

As detailed for Master Landwheel Drive.

CHASSIS UNITS

As detailed for Master Landwheel Drive.

TRIPOD

As detailed for Master Landwheel Drive.

MARKERS

As detailed for Master Landwheel Drive.

DRIVE

FIG. 3

4@1!__-9-:;‘

2 1

a) Insert the front of the unit (Ref.l) into the coulter {Ref.?) and
fit the drive belt (Ref.3) to the unit pulley (Ref.4) only.

b) Insert the unit locating dowel into the correspending hole in the
coulter stem and tighten the rear clamp (Ref.5).

c) Release the rear whel nuts and move the wheel {Ref.6) forward as
far as possible.

d)  Fit the drive belt to the wheel pulley (Ref.7), rotating the wheel
forward.

- 10 -



e) Position the rear wheel to give the correct belt tansicon and
tighten the wheel nuts.

£y Adjust the wheel scraper (Ref.8) so that the scraper blade is Just
tight agatnst rubber tyre.

NOTE: When coulter depth is adjusted, drive belt should be re-tensioned.

UNIT WHEEL DRIVE DRILLS HAVE A FIXED DRIVE RATIO EQUIVALENT TO
SETTING AH WITH A MAXIMUM FORWARD SPEED OF 3.2 KM/HR (2 M.P.H.).

SEED METERING UNIT
A seed metering unit has three components which are specific to a
particular seed type and it is essential that the correct components are

sitted to suit the seed to be planted.

1. The seed belt governs the spacing of the seed.

2. The spring base, in conjunction with the appropriate seed belt,
Confrols the singulation of the seed from the seed chamber.

3. The choke controls the volume of seed in the seed chamber.
REFER TO Seed Belt, Spring Base and Choke Selection Charts - Section 5.

wnen fitting the choke, make sure that it is seated correctly in the
recess provided - it must not grotrude into the seed chamber.

Ribbed and plain seed belts must be fitted with the canvas surface on
the inside.

Thin seed belts must be fitted with the trailed edge of the spiiced
joint {if present) on the inside.

Spring bases must be fitted with the short arm towards the repeller
wheel and Be free to oscillate on tne pivot pin - free movement 1s
essential.

Before fitting the seeder body cover plate, check all working parts for
fres movement. Rotate the mechanism by hand and check the seed belt for
correct running - adjust the spring tensioner as necessary. Locate the
cover plate on the two pins and tighten the wing nut firmly. {heck
again for free rotation of the units.

Fit the units to their chassis. Fully locate the dowel in the
corresponding hole in the coulter stem, and with the boss on the unit
casting resting on the coultr, tighten the stem.

Refit drive belt and check tension.

ELECTRICAL MONITORING SYSTEM

As detailed far Master Landwneai Drive.

_'1'1_



ASSEMBLY INSTRUCTIONS - ALTERNATIVE EQUIPMENT

ELECTRONIC MONITORING SYSTEM

The electironic fault detection system includes a light box to suit the
size of drill. NEGATIVE EARTH ONLY.

The-orange drill lights are operated by a reed switch on the spring
tensioner arm in the corresponding metering units, and in work are

normally off.

If a seed belt stops rotating the corresponding drill light will
1lluminate and an audible warning sounds. When the outfit is out of
work all the drill Tights will illuminate and the audible warning sounds

for a short time.

The orange refill Tight is coperated by a float monitor in one of the
unit hoppers and will illuminate when the seed Tevel reaches the bottom

of the hopper, and an audible warning sounds.

Mount the control box in a position convenient for the driver, and wire
the control box to the ignition switch, or to a point where the power
can be turned off and protected by a fuse.

Should it be necessary to remove the control box, the cable can be split
at the socket point.

NOTE : Brown lead is positive +
Blue lead is negative -

The drill loom is supplied in 4, 6 and 8 row forms as required, and is
plugged into the muiti-head socket on the rear of the control box. This
socket is fitted with a master spline. Each lead in the loom 1is
numbered, and should be connected to the appropriate metering unit, with
brown lead connected to brown on the metering unit, and blue to blue.

In addition to the numbered leads, there is one without a number. This
is for connection to the hopper monitor, which should be Tocated in ane

of the centre units.

The cluster of leads should be positioned on the toolbar either
vertically or flat, NOT hanging down, so that water cannot enter the
protective sheath. Cn hydraulic folding tcolbars, the cable between the
clusters and contrel box should be Tooped to allow for the bar folding.

_]2_



YOKE BAR (RIGID) WITH PIVOT AND PIVOT LIMITER

Arrange the outfits side by side allowing a gap of 50mm (2") between the
two carrier bars - adjusting the row centre to allow for this.

NOTE: O©On some units, such as odd rows on 50cm {20") rows, it may be
necessary to offset the carrier bars by half a row to get the
centre drill unit in the centre of the tractor.

i} Clamp a yoke bar pivot to each carrier bar, with flat plate
upward, offsetting one row to the outside of the centre to allow
for the weight of the markers. Remove U-bolts.

i1) Fit ycke bar to tractor three point linkage. Reverse tractor up
to the two outfits so that the headstock is central to the
drilling pattern. Lower yoke bar onto the pivots and re-fit

U-bolts.

iii} The pivct limiter should be fitted between yoke bar and carrier
bar as far from the pivot as possible. Remove U-bolt and guide
bar and pass limiter bracket between yoke bar and carrier bar.
Re-fit U-bolt and guide bar. Grease the two faces against which
the carrier bar rubs. Adjust the two stop bolts to give a small
amount to movement to the carrier bar.

iv) Check to ensure that the row centres are correct.

v) Clamp the two parking stands to the ycke bar.

- 13 -



ADJUSTABLE MASTER LANDWHEEL

FIG. 4

The Tandwheels should be positioned on the carrier bar in line with the
tractor rear wheels.

NOTE:

A bearing bracket assembly MUST be fitted as close as possibie to
the 4-speed shaft pulley.

To assemble see Fig. 5. To adjust the operating height of the outfit:

1)

i)

1i1)

iv)

NOTE:

Raise the ogutfit sc that the landwheels are off the ground.

Slacken the two grub screws (Ref.10), in the wheel arm pivet nut
bearing, and slacken the wheel arm pivot nut (Ref.11},

Slacken the stay top bolt and nut (Ref.i3).

Remove the stay locating bolt (Ref.14), and move the wheel arm
(Ref.12) to the required position. (See chart Fig.5). Re-fit the
stay locating bolt and nut. :

Tighten the stay bolts and wheel arm pivet nut. Realign the
bearing and tighten the two bearing grub screws.

The iTtustration shows the landwheel at its maximum depth setting.
IN THE FIELD ensure that the carrier bar is at the correct
operating nheight of 510mm (20").

The minimum row distance at which the adjustable master itandwheels
can operate between rows is 540mm (21%4") for L.H. and R.H. units,
and 483mm {19"} for two R.H. units.

- 14 -



11 10

10

F
MM o
[ \
\ . /
f_fr I[ i 2
L
| (1]
POSITION LANDWHEEL
OF STAY DEPTH
1 STANDARD
2 25mm{1in) BELOW STD
3 S50mm(2in) BELOW STD
4 75mm{3in) BELOW STD
5 100mm(4in) BELOW STD
6 125 mm(5in) BELOW STD
7 150mm{(8in) BELOW STD
8 175 mm{7in) BELOW STD
9 190 mm (7.5in) BELOW STD

FIG.4

- 15 -



TANDEM DRILLS - FIG. 6

UP 70 8 ROW UNITS

1)

ii1)

iv)

vi)

vii)

NCTE :

Assemble the front and rear dril) qutfits as detailed in the
General Assembly Instructions, positioning the row units to
give the required drilling pattern. DO NOT FIT ANY DRIVE WHEELS

TO REAR BAR.

Fit the joining wembers {Nef. 1) to the underside of the carrier
bar with the lugs for the support chains (Ref. 2) at the rear and
facing inwards towards the A-frame

Fit the tandem drive sprockets and chain to the Teft hand ends of
the drive shafts.

The chain tensioners are fitted to the rear half of each quard:
locate the tensioners and clamp the guard to the carrier bar.

Fit the quards front sections.
Position a drive shaft bearing adjacent to each sprocket.

Adjust the drive chain tension.

Fit the support chain to the hook at the top of the A-frame, using
the 'D' shackles, and fit the other ends through the lugs at the

rear of the Joining members.

The chains should be adjusted so that they are just slack when the
drill is standing on the ground.

This type of mounting and drive must not be used above 8 rows.

OVER 8 ROW UNITS

1)

i)

i11)

NOTE :

Assemble the front and rear drill outfits as detailed in the
General Assembly Instructions, positicning the row units to
give the required driliing pattern.

Fit the joining members {Ref.1) to the underside of the carrier

" bars at convenient points between the row units. It is

recommended that a joining member be fitted as close as possible
to each A-frame bracket.

Fit the joining member (Ref.3) between the front and rear A-frame.

When attaching a tandem cutfit to a tractor, make certain that the
A-frame is vertical to ensure that the rear drills are not Tifted
off the ground when in work. Always use bow wave eliminators to
give an even sowing depth between front and rear units.

It is advisable to use a chain type top link which will allow the
unit to follow the ground contours.

- 16 -



smol g 0] dn
SHUN Y}IM pasn aqg jou paau
€ Wa}ll pue sawelj-y siyj :ajoN

- 17 -



- 18 -



SECTION 3

ATTACHMENT TO TRACTOR

Chack that tractor wheels at the front and rear are at the corract wigth
for the rows.

The tractor linkage should be fitted with stabilizers, or check chains,
adjusted to be taut when the cutfit is at work.

The tractor three point linkage should be adjusted so that the carrier

bar is horizontal. The top Tink should be adjusted sa that, when in the
working position, the A-frame is vertical.

SETTING UP FOR WORK

FIG. 7

 o——— — .
=— Depth Setting Board

These settings can be made cn a flat concrete stand, however, final
settings to suit soil type and conditions MUST be carried out in the

field.

DEPTH ADJUSTMENT
[t is advisable to use a depth setting board to ensure that all coulters
are kept to the same depth. Initial depth adjustment is best made
before fitting the seed metering units to their chassis.

1) Place the depth setting board under the wheels and coulter.

11) Release the coulter retaining clip (Ref.1) and raise or lower the
coulter till the tip or base of the coulter is touching the board.

111) Replace the units, ensuring that the peg on the metering unit has

entered the coulter, and that the side block (Ref.2} is touching
the coulter heel,

- 19 -



COULTER AND REAR WHEEL PRESSURE ADJUSTMENT
Pressure can be varied by adjustment to the pressurs spring {Ref.3).

7o increase pressure, compress the spring, to decresase pressure,
decompress the spring.

i

On Master Landwheel Drive Drills, care should be taken not to
over-adjust the spring; over-adjustment could result in a loss of
traction at the drive wheels.

To achieve equal pressure settings on all row units, measure the
protruding length of the adjusting screws, 25-30mm (1" - 1i") is an
average setting.

WHEEL SCRAPERS (FIXED)

The scrapers should be set as shown in the diagram. Over setting will
result in the scrapers acting as a brake on the wheel.

AN // //
O O
CORRECT . INCORRECT
WHEEL SCRAPER (SPRING LOADED)

[t is important not to cvertension the spring adjustment, as this will
result in the blade acting as a brake on the wheel, as will

- over-adjustment of the blade. For best results the spring should be
adjusted so there is 3mm clearance between the plate and the adjustment
nut. The blede should be adjusted so it is set 35mm between the edge of
the blade and the centre of the blade retaining bolts on 120mm Flat

Wheels,
%

35mm for 120mm Wheel
INCORRECT CORRECT

- 20 -



MASTER LANDWHEEL TYRES

Check that tyres have the correct pressurs - 1.5 bar (22 p.s.i.)

METERING UNITS
Check that the correct belts, base, and chokes are fitted for the seed
type and spacing required. {Ses seed belt, spring base and choke

selection chart - Section 5). Ensure they are all fitted correctly as
per tne instructions on Metering Unit - Sectiaon 2.

DRIVE SETTING
MASTER LANDWHEEL DRIVE

\
1

5 \
= 7L ]
y
; I
r/f'_h“\\ ABCD L'H L
— A
1

_2]_



The master landwneel {(Ref.1) and the drive shaft (Ref.2) are fitted with
multi-pulleys (Refs. 3 & 4}, which give four speed ratios, i.e. A.B.C.

and 0.

To change the drive setting on the mastar landwhael, razise the
tensioning iever. Posiction the belt on the selected pulleys and
relocate the tensioner.

The drive to each metering unit can be either high/low range or low
range anly.

The high/low range drive comprises a double puliey (Raf.5) on the drive
snart, and a triple pulley (Ref.8) on the 'knee-joint', giving speed
ratios AH, AL, BL, CH, CL, OH AND OL.

NOTE: BH has been omitted as it is identical to AL.

To change the drive ratios, the belt can be run from pulley to pulley
without disconnecting the spring rod.

for the high range ratio, the belt should be fitted to the Targe gulley
on the drive shaft and the small centre pulley on the 'knee-joint'.

The Tow range drive comprises a single pulley (Ref.7) on the drive shaft
and a twin pulley (Ref.8) on the 'knee-joint' giving speed ratios AL,
BL, CL and DL.

For the low range ratio, the belt should be fitted to the small pulley
on the drive shaft, and the Targe outer pulley on the 'knee-joint'.

Check to ensure that:

a)  both master landwheel drive settings are the same, and that the
belt is not crossed on the pulleys;

b) all the belts are fitted to the correct pulley on the unit drive
shaft and the 'knee-joint' pulley, and are not crossed.

UNIT WHEEL DRIVE S870 AND ROBIN

These drills have a fixed drive ratio equivalent to setting AH with a
maximum forward speed of 3.2 km/hr (2 m.p.h.). __



OPERATING SPEEDS.

Tracter speed is. dependent on:-

The recommended seed belt speed, i.e, SLOW, MEDIUM, or FAST,

a)
as indicated by the relevant Seed Belt, Spring 8ase & Choke
selection Chart Section 5
5) The unit drive ratio, i.e. AH, BL, etc., selected from Drive
Selection Chart
TRACTOR SPEEDS
Unit Seed Beit Speed
Drive .
Rati SLOwW MEDIUM FAST
atio
Tractor Unit Shaft Tractor Unit Shaft| Tractor Linit Shaft
mph km/ht| rpm rpm mph km/hr| rpm rpm maph  km/hr| rpm rpm
AH - - - - 16 2.4 60 . 48 20 3.2 7% B0
AL ‘I;S 24 50 50 2.0 3.2 60 60 25 4.0 75 75
CH 2.0 3.2 50 40 24 40 | 60 48 3.0 48 75 860
BL 2.1 3.2 50 &0 25 40 60 60 3.1 .50 75 75
cL 2.5 4.0 B0 50 3.0 48'{ 60 60 3.75 B.0 75 75
DH 2.6 4.0 50 40 3.2 52 60 43 40 64 75 60
DL 3.3 5.2 50 50 40 8.4 60 60 — - - =

NCTE:

Crive ratios AH, AL, CH and BL are preferable to ratios CL, DH

and OL; seed belt speed relative to ground speed is better,
reducing the possibility of seed bounce or roll.

_23_




DRIVE SELECTION MASTER LAND WHEEL DRILLS

1. Determine seed spacing required — see Chart to convert seed stations per metre to seed

spacing in mms,
2. Deterrnine seed belt required & no. of holes in belt,

Stations Spacing ] Holes Seed Spacing
permetrel mms in Beit {mms)
3 333 144 13 16 | s 1 20 24 25 32
8 166 120 15 19 23 24 29 31 38
10 100 112 17 20 25 25 31 33 41
12 33 96 19 24 29 30 36 33 47
5 67 80 20 25 31 32 38 4 51
18 55 72 25 32 38 4Q 48 | 51 Ba
20 50 60 30 38 47 43 57 81 76
25 40 55 33 41 43 | 51 61 66 82
28 36 48 38 48 57 59 71 76 g5
30 33 45 40 51 61 64 76 g1 102
33 30 4G 'y 57 69 71 86 g1 114
38 28 36 51 64 76 79 95 102 127
40 25 32 57 71 86 89 107 114 143
a4 23 30 61 76 91 95 114 122 152
46 22. 28 66 81 98 102 123 130 163
48 21 24 | 78 95 114 119 143 152 1 191}
50 20 20 a1 | 11a | 137 143 171 183 229
54 19 18 | 101 127 152 158 191 203 254
56 18 16 114 142 171 178 214 229 286
60 17 15 121 152 183 191 229 244 305
14 130 163 196 203 245 252 327
12 152 191 229 238 286 305 381
10 183 229 274 286 343 366 457
9 203 254 305 318 381 406 508
8 228 285 343 357 429 457 571
6 305 381 457 476 371 610 762
5 366 457 549 571 636 722 914
4 457 569 | 686 741 857 14 1143
1Rev. (1829 | 2286 | 2743 |2857  |3429 | 3658 | 4572
AH AL CH BL cL OH oL
DRIVE

- 24 -



DRIVE SELECTION MASTER LAND WHEEL DRILLS

1. Determine seed spacing required — see Chart to convert seed stations per foot to seed
spacing in inches,
2. Cetermine seed belt required & no. of holes in beit,

Stations{Spacing Holes Seed Spacing
per foot]inches in Belt {inches)
| i
1 12.00 144 0.5 0.63 0.75 0.78 0.94 1.0 1.25
2 6.00 120 .59 0.75 0.9 0.94 1.1 1.2 1.5
3 4.00 112 0.58 08 0.97 1.0 1.2 1.3 1.6
4 3.00 56 0.75 0.94 1.1 1.2 14 1.5 1.9
5 2.40 90 0.80 10 12 125 | 15 1.6 2.0
& 2.00 72 1.0 1.25 1.5 16 |- 1.9 2.0 25
7 1.71 60 1.2 15 1.8 1.9 2.25 2.4 3.0
8 1.50 56 1.3 1.6 1.9 2.0 2.4 2.6 3.2
g 1.33 48 1.5 1.9 2.25 2.3 2.8 3.0 3.75
10 120 45 16 | 20 2.4 25 3.0 3.2 4.0
11 1.09 490 1.8 225 |27 2.8 3.4 3.5 4.5
12 1.00 36 2.0 2.5 3.0 3.1 375 | . 40 5.0
13 0.92 32 2.25 2.8 34 3.5 4.2 45 5.6
14 0.85 30 2.4 3.0 35 375 | .45 48 | 6.0
15 0.80 28 2.6 3.2 39 4.9 48 5.1 6.4
16 0.75 24 3.0 375 | 45 | a7 5.6 60 (' 7.5
17 0.71 20 3.6 45 5.4 5.6 ‘6.75 7.2 9.0
18 0.56 18 | ag 5.0 6.0 625 | 75 8.0 10.0
15 0.63 16 45 5.6 6.75 7.0 8.4 9.0 11.3
20 0.60 _ 15 4.3 6.0 7.2 75 9.0 95 12.0
14 5.1 6.4 7.7 8.0 9.6 10.3 12.9
12 6.0 7.5 8.0 9.4 1.3 12.0 15.0
10 7.2 9.0 10.8 1.3 | 135 14.4 18.Q
3 8.0 10.0 12.0 12.5 15.0 16.0 20.0
8 9.0 17.2 13.5 14.0 16.8 18.0 22.5
6 12,0 15.0 18.0 18.8 22.5 240 30.0
5 14.4 18.0 218 22.5 27.0 28.8 36.0
3 18.0 224 27.0 28.0 338 . | 36.0 45.0
T Rev. |72 90 108 1125 | 135 144 180
AH AL CH BL cL OH DL
DRIVE

- 75 -




MINIMUM SPACING

This is controlled by the maximum number of holes that can be punched
in the seed beit according ta hole size. Details as under.

To achieve the minimum spacing the drive must be via Pulleys AH.

Max. No. ) Max. Na.

Hole Size of Holes Hole Size cf Holes
6.5 & 7 luu 2L to 24 43
8, 8.5 & ¢ 120 253 to 30 40
3.5 & 10 112 32 36
11 g6 35 32
12 & 13 30 40 30
1k to 17 72 4y ) 28
18 to 20 80 49 24

- 26 -



FIELD CHECKS AND FIELD OPERATION

Checks before filling the noppers:

CHECK

pressure spring adjustment on all units - all settings should
be identjca?.

all wheel scraper settings and, at the same time, ensure that
all wheels turn freely. -

'V' belt tensions and make sure that 21l drive setiings are
the same.

'‘Knee ‘joint' spring rods for free movement.

drilling spéed - set ‘the tractor throttle, select the correct
gear and test:

3.2 koh = 0.9 metres per second approx. or 53 metres per minute.

4.8 kph = 2.7 metres per 2 seconds approx. or 80 metres per
minute.

2 mph = 1 yard per second approx. or 58 yards per minute

3 mph = 3 yards per 2 seconds approx. or 88 yards per minute

marker settings in the field to ensure they are set correctly.
to ensure that carrier bar is horizontal

that A-frame is vertita]

that the carrier bar is at correct working he1ght of 510nm (_D")

'to the centre of the bar

setting of clod pusher; if fitted. The clod pusher should be
set clear of the top surface of the ground. It is not for planing

..the soil and if put too deep could cause the chassis to nose- dive

thereby 'cartwheeling' the chassis.

FILLING THE HOPPERS

Make sure that the seed is clean and dry and remcve any rucbish such as.
string, labels, etc.; close all hopper lids after filling.

CHECK

to ensure that all units are seeding correctly - raise the
outfit and turn the main drive shaft manually, by means of the
master landwheel.

_27_



CHECKS IN WCRK
CHECK - that spacing is correct.

- that coverers are working correctly and not moving too much
soil,

- that all hoppers are emptying at the same rate.
- that the seed is being placed at the correct depth.

The above checks should be carried out on each new field, and at least
every 5 acres.

FIELD OPERATICN
i) Always keep the hopper 1ids closed.

ii1) The outfit should always be lowered into work and rafsed on the
move to prevent coulter blockage.

ii1) If stopped in the middle of the field, the unit should be raised
and the coulters checked for blockage, and then lowered whilst on

the move.
iv) Always raise the outfit when turning at headlands.

v) 'When the outfit is lowered into work, the tractor tinkage control
lever should be moved to the 'fully down' position to prevent the
drill being carried on the 1inkage.

vi} DAILY, or more frequently if conditions demand, remove metering
units and elean out any accumulated dust and seeds from units and

coulters,

vii} 00 NOT drive long distances between fields with seed in the
hopper as this may cause bridging in the seed chamber.

viii) 00 NOT drill in very sticky conditions - for efficient
pertormance soil engaging components must remain clean.

- 28 -



SECTION 4

MAINTENANCE

Daily, clean and examine the metering units.

i)

1)

111)

iv)

vi)

NOTE :

Remove the seeder Bbody cover plate.

Remove the metering units from the chassis and empty the hoppers,

Extract any remaining seed
and clean all parts thoroughly.

Examine the repeller wheel tyre - certain seed types are very
abrasive and will tend to wear a groove in the tyre, particularly
in the centre. Far efficient sowing, it is essential that the
tyre is free from any defects. [t should be replaced at the first

sign of any wear.

Ensure that all rollers rotate freely - remove and clean if
necassary.

Cneck to see that the seed belt is running true by turning the
mechanism by hand - the belt should just touch the body casting.
Adjust if necessary, by slightly bending the spring tensioner
bracket. Bend up t¢ move the belt away from the casting. Bend
down to move the belt toward the casting. - With belt removed, the
distance between tensioner and idler roller centres should be 80mm
{3%"). Adjust at tensicner bracket screws.

Check the rubber flap for wear or distortion. Replace if
necessary. After the cover plate has been refitted, ensure that
the rubber flap can move freely. Dimension from end of flap to
end of clamp plate is 27mm {1-1/16") '

When replacing ceramic tip, the retaining nut should be torqued.ﬁp
4.4 Kg/fm or 43,5 NM {32 1bs./ft.]).

FAULT FINDING

SEED DAMAGE can be caused by:

i)

i)

[ncorrect fitting of the choke

A scored repeller tyre. If the tyre is scored, or worn anywhere
other than at the centre, examine the seeder body casing for

damage.

EXCESS SEED in the coulter can be caused by:

i)
i)

1ii)

iv)

v

Incarrect, or worn seed belt.
A worn repeller wheel.

A badly fitted, or worn rubber flap. Dimension from end of flap
to end of clamp plate is 27mm {1-1/16").

Incerrect fitting of the spring base.

esing against the spring base -
ivE wear Qr dimage.



NOTES ON DRILLING

Cage wheels are available for use whean drilling with double or triple
Tine coulters.

ORILLING IN SOIL CONDITIONS LIABLE TO CAP

There are some silf soils which are inclined to run together after rain
and form & hard crust, or cap, on the surface, which is detrimental to
plant emergence. For these conditions, we recommend that minimum
pressure snould be applied over the rear wheels, and also the use of one
af these three types of alternative rear wheel:

1. CONCAVE WHEEL: Oesigned to compact the soil on each side of the
seed row whilst Teaving the soil above the seed loose, thus

assisting plant emergence.

Z. ANTI-CAPPING (SPLIT): These are twin flat wheels, with a 25mm (1")
gap between, which runs on each side of the seed row so that the
soil 1s not compressed directly over the seed.

3. CAGE WHEEL: These wheels have an expanded metal tyre instead of
the standard salid tyre. They do not press heavily over the soil
although they control depth and give some slight compaction. They
should be used to prevent capping when driliing double or triple
Tines from one seed metering unit.

DRILLING ON THE RIDGE

The ridge should be flattened slightly in front of the seed drill. This
can be achieved by rolling first. Adjustable height master Tandwheels

must be used. See Secticn 2.
DRILLING ON RAISED SEED BEDS

When working on raised beds with the tractor wheels spanning the beds,
it 1s necessary to have adjustable master landwheels which will run in
the troughs. These enable the wheels to be set behind the tractor
wheels, whilst still keeping the carrier bar at the correct height for
the drill units in relaticn to the seedbeds. For methad of assembly and

adjustment see Fig. 4 - Section 2.
PRE-STORAGE
Prior to storing the drill:
1) Remave the seed metering units from their chassis.

11) Remove seed belts and spring bases and clean thoroughly. Label and
store safely.

111} Clean the units, making sure that all traces of seed dressing are
removed - it can be corrosive.

v} Examine working parts and replace as nscessary.
vl Check the drive chain and adjust tensicn as necassary.
vi) Check the seed belt spring tensioner setting. The correct pasitien

(with the seed belt removed) is 80mm (34"} From centre of tensioner
roller to centre of idler roller. Adjust by repasitioning the

tensianer Sracikst,

- 30 -



vii) Store units in a dry place.

viii) Raise the jockey rollers to release the tension on the main drive
pelts.

ix) Check the coulters for excessive wear - replace if necessary.

x) Check the chassis wheels for excessive play - replace bushes if
necessary.

xi} Clean the outfit thoroughly, lubricate all bearings and grease
bright parts.

x11) Clean the machined faces of the landwheels and grease to prevent
rusting.

LUBRICATION

FIG. 9

WEEKLY
Chassis Landwheels  (Ref.l) 1 grease nipple per whee]
Chassis Arms {Ref.2) 4 grease nipples per chassis
Spring Rod (Ref.3) Grease spring shaf
Pressure Spring (Ref.4) Q011 screw thread

PRE-STORAGE

Lubricate the above working parts and grease bright parts.
Metering unit drive chains - ¢il sparingly.

RECOMMENDED LUBRICANTS

B.P. Energrease L2
Castrolease LM

£sso Multi-Purpose Grease H
Sheil Retinax A

Rocol (chains;



- 32 -



SEED BELT BASE AND CHOKE SELECTION CHART

Seed Size Belt
Code Code-see Belt Base | Choke | Speed
Qverleaf
Sugar Beet - Pelleted Q-u Ribbed Hole Size 17 C A Fast
Sugar Beet - Peliested G-u Ribbed Hole Size 15.5 C A Medium
Fodder Best - Pelleted P-U Ribbed Hole Size 16.5 C A Medium
Beetroot/Red Beet M-D Ribbed Hole Size 14 S A Fast
N-R Ribbed Hole Size 14.5 B b Fast
Q-5 Ribbed Hole Size 15 C X Fast
* Carrot E Plastic Hole Size 8 A fC or 7| Fast
F Plastic Hole Size 8.5 A |Cor T| Fast
G Plastic Hole Size 9 A |{Cor Tl Fast
H Plastic Hole Size 10 A 1C or T| Fast
Celery Mini-Pellet G-d Plain Hole Size 9.5 A T
Brassicae G Plain Hole Size 7 Al T | Medium
H Plain Hole Size 8 A T Medium
J Plain Hole Size 8.5 A T Medium
K Plain Hole Size 9 A T Medium
Leek H Plain Hole Size 8 A T Medium
J Plain Hole Size 8.5 A T Medium
Lettuce Natural Plastic Hole Size 10 A {C or T[Fast
** Onicn K Plain Hole Size 10 A T Medium
Parsnip Q-R Plain Hole Size 18 A A Medium
S-u Plain Hole Size 18 A A Medium
V-X Plain Hole Size 20 A A Medium
Radish K Plain Hole Size 11 A T Medium
L Plain Hole Size 11 Z T Medium
M Plain Hole Size 12 Z T Medium
Swede H Plain Hole Size 8 A T Medium
Turnio G Plain Hole Size 7 A T rast

* Hole size for carrot seed based on average of 2
varying seed size and seed counts.

seeds per nole due tc

** Varicus coated seed will need different hole size, refer to Seed Merchant

contact us.

STANHAY WEBB SEED TEST SERVICE

If the information you reguire
your specific application.
datermine ihe

8332 £oNsUTT your ]

Tasting to

CusTomers o

-
|
I

i
[T necessary we

s not in this book, please discuss with us
will ask for a sample of sesc for
rill setiings for your craogp.
I importar).

f .,
(Overseas



GRADED SEED SIZES CODES

This table is based on the CODE LETTER
system used by the Seed Trade and Orill

Manufacturers.

Cade Code Code
Letter| mm Letter mm Letter mim
A 0-% J 2-2% 5 4-4}%
8 i-3 K 2k-2% T 43-43
C -3 L 2%-212 U 43-43
) i-1 M 23-3 Y 43-5
E 1-13 N 3-3; W 5-5%
F 14-14 F 33-3} e 54-5%
Q 13-13 ] 33-32 Y 55-52
H 13-2 R 33-4 Z 53-56

GENERAL COMMENTS

SEED SPACING is determined by the number of holes in each seed belt.

SEED BELT SPEED is influenced by the tractor operating speed and pulley
drive ratic - ses pages 23 - 24.

NATURAL UNGRADED SEED may be used: the hole size in the seed belt must
be Targe enough to select the biggest seed, therefore the smaller seeds

in the sample will pass through the hole as doubles or trebles.

PELLETED SEED is available for many crops: the pelleting material
increases tne size of the seed for ease of handling and single seed
drilling: pellet size range must be established before Stanhay hole size

is advised.

SEED DRESSING is often provided, but if seeds do not have a powder
dressing then the addition of French Chalk, one part to every sixteen
parts of seed by weight, will assist circulation of seed. THIS IS
RECOMMENDED WITH NATURAL CARROT SEED.

ALTERNATIVE CROPS - mast known seeds can be drilled using your Stanhay
drilt.

PEAS - precision drilling can increase yields and single seed selection
15 possible. For general seed rate details refer fo charts in this

section.

OIL SEED RAPE - z highly profitable crop, easily handled with your
Stanhay drill. For general seed rate details refer to charts in this

section.

CEREALS - cover crops are easily handled by your Stanhay drill, please
consult us for details.

FLOWERS AND TREZ SEEDS
avai

a 1umber ot varieties can be 4dri
Separate chart 1S 1 ivin

g details of equipment.

2 niastic geln, A base, C choke.

T oRles

CHICORY - no spe
=1

g Pal eeuioment required - mostly grown in EZurcoe.
Yormally 2.5 haole siz

s
=)
=

- 34 -



"B/ q) 18d spasg +uolie1g Jad spaas x 3UpI0a/aloy Jad suonels paas = ('sb/sq)) 81e103H /10y dad paag jo 1ybiang

‘anaw/pieA Jad suonels paag x (saujaw/spaeA) yibuay BuruQ = aJe103(4/310y Jad SUONELS P3Is JO "ON |B1O |

£geet

SBCbL

rBESL

93991

1818t LPO61 00002 25012 cicit sieyzay 13d sanapy
BO8S ££e9 TAVAS 09cs 0C6L ATA [A YA LL1B 0896 a1y radspie |
HLONIT DONITTIHG
8¢l 0¢ 061 =TA S0¢ | 08 cel | L8 b | G6 vSe | 00L} 992 SOt | IBZ |OLl | 962 91l ) ot S¢ £
L9¢ | S0t y8c | CHl BOE gt EEE lEL POt | EVL IBE | 6¥1| 00¥ (St 1zy 1S9l | vbt vil 0c g1 0G l
£EE | ot LGE et SRE LI Ly | 2st| GSY | 991) 9V | BL1) 009 EBL | 929 [ EBL | 558 £0c Sc. |4 ot 1
IBL | BCI 80 | 6vl (3184 9L 94v 7 b1 8LG ) 061 byS | GGLY LLS 60C|[ 109 | 0ZZ | SE9 [AXA 8T LA SE 4l
vy | B89L 9Ly | OBL | €16 | b61 5469 LLg) 909 | oEC| SE9 lvd | 999 ESC| COL [ 992 | O¥L 18¢ EE 62 Ot %l
EEG | 6GOC LS | ped | G119 IvZ | 599 19¢ | £2L | SBC 194 | 66Z] 008 blE{ cvB }GZL | 888 8vE ov 9€ Si l
999 | 6{c bi¢ 3 BGE | 697 | €2t | EEB | 8vL | 606G | 0BC| 296 § B6L| Q00L | BL¥| £G0L |Ovy | EQLL G9¢p 0S5 8b 0¢ “
swa | oe ) swa Logz | swa b gz | oswa | pz | swd ] 7zl swo b 1z| swa | ,pz| swa| ,eL| swz | ,BL | snsw pieA uiw suj
474 01 59 09 69 A 05 Sy 217 Jad 1ad
SUONElIS ON Buraedg

ONIIVdS MOH

ONIJVdS Q335

(SANVSNOHL) IHVLOIH/IHIV 4ed NOILVINJOd A33S

_35..



"qj Jad spaas ‘ou + {'su1) Buroedg paag + ("sui} mc_umaw MOY +0b0'ZLZ'9 = 2428 1ad sq[ ON

peas jo 1ybiem a1e[nNojes 0}

|3 e TAN | Z |SL'9 =T AN | 51 (8T'¢ [ Gzt LN N T A A T AN LTA G - TAN ] gz gL TAR S T A ) 57 8 SL{stlste S8 9
mn,_ 51 (6522 gL g1 61 AR R =3 N =T A O T A 4 58 g1 z|sL'e 6 g’ Z [ 56 SLi [ T4 01 5
g1 Z t 56 GLl D'z |STC |SZ°01 S| sT'e SE|SLOM T ST SR - TAR R Z SZ JSLE |G [ G 14 gzl 4
' sz v A LTAR AR BT A AN S TA BT A A £ LR T 4 A Tl T A 18 52 |62°¢E g |sL's1 ST GESTG | ST C
T 4 9 |s8i St |Gy 59 50 SE Sv (509 G1e SLE (8L L L4 14 G S |SLLT STy | ST'G ] 9% T
LT B 57 Sk |GG 58 St g 9 B =} 14 g 59 56 ot S 59 0y S'IE Sg L]|S01 S Er il
vleelezit vl eeleei L vl geel ezl ¢ thiee| egi ¢ viee|ez|t Zv| EE} TZ| L |{sayzw)
_ 0001 X "q)/speas Guroeds
smoy b2 smoy ,, 22 smoy ,,1¢ sMoy ,,0¢ smoy ,,61 smoy |, .8l paag
(84o® Jad sq() J33S 40 LHOIIM
"q) 4ad spass QOOTY L$9/01--,.49/8 2pes9  papesn g paqqny WHIDONOW
"qt 4ad spass 0QOLE .$9/01—..19/8 8peID  PapeIO g pagqny WYIOILINW
‘qi 13d spaas pOZL W ¥9/21—,,%9/6 apes9 arO1dA10d WHIDILINW
"q| 43d $paas QOOL »$9/21—.,v9/6 apelo a3L13113d  SINND2 Q33s
1338 HYONS

AvIiH3IdWI

IGIND 31VY d33S

- 36 -



"6 19d spass ou + (sww) buioedsg paes <+ (swiw) Bupoeds moy + 4,01 = aiR103H Jad 6 "OpN

paas jo 1ybiem ajenojen o

SZL| §1|sTE
sG] §g
T BT AR A
AN E| s¢
st| gvlsen
g'b 9 6
P26 |9el vy

Gl

5¢'8

S0t
At
iZ

;14

pSl

SMOH WwW gQog

vi6

SMOY WUl GG

SL'Y

59

9¢¢

4 8 {61
SLT|S26 Se'L z
SE| 51l A I 4
SLb|STSL G0¢| S¢
s €z v g
56| 1t 55|99
8y | bGlL vYZ6 |9¢L

{gse109 1ad sB)) Q33S 40 LHDIIM

St

ol

4334

SMOY WL GZG

56
cl
91
¥C

(A

PaGl

gl t|stz| g8
S| sz c| o
STT| ST vl szt
SL'7| €] STS Li
stv|sTs|l 8| s2
¥s|sze| golf gee
vc6 | 9L |v8Y (PGl

SMOY ww gpg

g1
Gl
L TAYA
ST
Sy

95

1 £4¢]

zlste
szz| s¢
T AR T
ge| &5
55| 58
G291 92711
9cL|v8y

SMOY WW G/

6 SL°1 z
SL°04 z|ste

El | stz|ste
Sl £ v
592 | stv| 9
ssc | sz9| 8
PGl | ¥C6{9TL

S'C

St

St

12214

g6
Sett
A
St'81
8z

4]

00L x "B/spaas
SMOY WIW QGY

(A1}

Lz

ot
9L
15
1%

(uru)
Guioedg

pass

6% 1ad spass QOYZE
B 1ad spaas gooz /.
B 18d spaas govr gt
G Jad speass gopgL

WW Q'p—GZ'€ 3pesn
WW Q'p-GZ'E apeIS
Ww G/ 'v—g'g apern
W G£'p—G'E apesg

papesgy |y paqqny WHIDONOW
P3PEJD 1 Paqqny WHIDILTNW
J101dATI0d WHIDILIN

a3t13inad

SINNOJ a33s

1339 Uvons

B

340IN9D J1vHy g33s

- 37 -



6'8 B6 601 £¢t L 24 ww /| 96
9L v'8 £6 S0l 602 ww oz §5'6
8'g r'g L4 08 09t wur /7| 6
8’y v'S 6'S L9 Vel w71 58
Lv Y o's L'S Pl ww g g8
9¢ 8¢ 1'E §¢ i'L ww zg S8
SMOY W g5 SMOY W (oG sMoY Ww 0sty SMOY W ot SMOY ww goz Buioeds sjoly 3215 910
{s4e1001 1ad s63) 335 jo LHOIIM lj2g peag

JIHL3INW 63 4ad spaas 0po'0zZ Uo paseq aping

v'g z'6 ol g1l 0¢e B/ 56

0¢ Lt G'g g6 61 " G'6

v’ 09 L9 G/ 051 ~8/G 6

G 0’5 g'g £9 §'Z1 +8/G g

8t P 9y Z's oL o g8

£C 5'¢ 8¢ 1'E £ A 58

smoy ,,z2 smoy |02 smoy .81 smoy 91 smoy ,.8 Buoeds sjoy 821G BjOH
{8108 Jad sqp) 3335 30 THOIIM 1eg pasg

IYVIYHIdAIL gl Jad spass 0pY'OQ L uo paseq apint

3dvYd d33as 1o

34109 3Lvy Dwmmt._

- 38 -



'SNHNS8U J911aq AAIB 'savuRlsy) aWOS Ul 'Aew 'saseq N pue ‘|

SIHQ 8ALIq 188YAA pue) JaisSe U0 ‘pasn Buiaq (g ‘Bi4 @9s) ,Hy, sAs||nd aaLip abueu yBiy ayl uo paseq aie salel anoqe ay ‘910N
902—00Z 9¢c—0ee LS¢—t¢ce £8C—S{C ECE—v1IE 1 (814
B9l—-¢9l P8L-8BLL G0Z—-861 0eg-cze £9C—tST A 6v
vLL—801 SCi—-8l1 GEl—ctl 991 —8b1 6L1—691 d|{sajoy b1 ww gg) zg

9818 v6—68 S01-66 BEL—L11 SEL—LC1 d TANELL S T

SMOY wuw ggg SMOY WU QUG SMoY ww QG SMOY w00 SMOY Wuw Qgg ased bundg 1j99 paeg
(8re10ay sad 'sBy) 433S J0 LHOI1IM

JIHL3IW, az|s wnlpaw -- "By sad spaas 000E uo paseq aping

061—-581 S50¢—002 0£C—5¢T 8G¢—05¢ 0BZ—~S/¢ 1 6

SS1L-04G1 G91—-091 58L—-081 50Z—00¢ §Z¢c—0ec A 6t

S01—-001 OL1—-60L S¢L—-0c¢t SEL-0El 0G1—Gp1 d {sajoy by 1) zg

08—G/ S8—08 G6—06 S0L—00t SiL—QlL1 d TANBLEE 74
smoy L2 sMoY ,,0¢ SMoY .8l smoy L, 91 SMoY L, bL aseg Buudg 11289 pasg

(as3e tod 'sq|) 3348 jo LHDIIM
IVIHIdNI mN_w wnipsw -~ "q) Jad spass ggg | vo paseq aping

SV3id

34IN9O 3LV 338

- 39 -



¢t 7l 0 £l uteld 0c0¢ ooP
5z ) L B} 4] uteld 0zie 0501
e glL/6t GCEL ostLt
S¢ I D Ll uield Sive ¢l
0C 9L/E1 GZ5¢ 0sct
c 8/L 0ELe 0sglL
ve al/51 0£62 0st1
G2 L oetLg 0551
BZ 8/l O 0] UIBjd GEGE 0G4l
Gl % Orov 000¢
0c 91/e1 gscy st
ZC 8/¢ 0g99¢p 00t¢
24 91/91 0005 Sive
T4 L 0sEg 0592
Be B/L°L 0909 000
AN 7l 0L{9 0Gee
Be il 0808 000V
05 c v , oL uield 00L01 0oLs
swu sayou| 3svg azig aloy (4eqqnus} adA | By tad sanapy q aad spag g
ONIJVAS NOILY1S g33s DNIHdS 1139 g33as HIDNIT ONITTIHQ

‘3Je1osy Jad sby “ou + (sWww) Yyipim mod +mol sad saull ‘ou x 0l = welbo|y sad sanaw

‘849€ sad spunod "ou - (sayoul} YIpim Mot <-mo.J Jad saul| "ou x OvZyL1 = punod sad spleA

‘@t pBuay buljup aenajes (q)

"(a1e10a4) 310w sad paas jo ybiam pue mol Jad saul] Bul||lup jo "ou "yipim mou pannbal uodn aptoap (e)

101 Adessadau 11 5| 11eyo ay) Buisn aioyag

Paag [eameN SNOINO

3dIND 35vE 9NIH4S ® 1739 g33s

- 40 -



'31e) RS pannbal ayl aAsyoe o) (g ‘Bi4 8sas) HV, SA9|jnd m.>_‘i abue. yhiy ayt asn o} Ausessadsu aq Aeud 1 :910N

T4 | 096 0GY
82 8/1°L g vl paqqiy olol 005
sz | | S vi paqary OLlL ] 055
Gz L S £l paqqry oLzl 009
G2 L 9 vl ulejd 0LEl 059
8Z 8/1°1 5 £l paqaty 0lyt 1 004
6 { 0Z91 008
8¢ 8/1°1 3] £l utelg 0z8i 006

s sgy3u| 3svy az1g 8oy {12qqna) adA | ‘B> 1ad sasispy q| Jadk spap p
ONIOVJS NOILYLS Q33s ONIHdS 1138 a33s HLONIT ONITIHG

("PIuo2} SNQINOQ

300D 35vd DNIYUJIS '8 171389 9335

- 4]



{91} uaalixis Ayana 0y ped (

‘Pass jo uonena sisse o1 'lyBlam Aq pass jo sued

L) 840 "Y{BYD YoUa14 JO UONIPPE BY1 PUBUILIOTID! 8M "PBSSaIP tapmod jou 51 pass |

‘310N
$2J1U90 Hied-eid
VO (19T v1E [E6E (VTS 6V e 62 BV E|SEY| 89 cl wC® L 80/zs wnipagy
VE| 6E| £V | 6G] B¢ ol sa11080 Bl1OUM
GZ| EC| 6C| 6% | 99 ol S@e | ZLa/Es Buleue)
gL | VB [tot9zl (w9t 7t pueq Noed-atd
09 UL VB[SOl (0wl 01 ~OLUDg | GlLa/EL ljews
531113d
Gl fvL'L 60T (LOC|6VE|99'L [e6t |zez ] 62 |¢egE 8 R AONA tast L alepp
Buissanaig
CH'0|EL0 |LBO(B0L|SH Ll GL0 880|501 |1E 1 {521 9 abuig ga/Ls abien
S€ |0 | G2 02| §GL| seyoe; sz| oz| sL] se| oel szl ozl st GE| 0£| G2 | 02| Gt
0001 xzo/spaas aurt Jad MOY | walsAg 135R
100y 19d dad | Buitig 3
smoy .89z smoY ,,0¢ smoy .81 smoy L, 51 suonels sau;i] adA)
uoneis Jad spaas g abeaany poag
{8Jo€ Jad "sqi) Q33S j0 LHDIIM

pesag [eJMEN SLOHHYD

341IN9Y 31LvY G33s

- 42 -



sasluen HIed-add
99°C (9V°C |SSE |LS'Y [£E€°G {962 [EZ'E |S6'E |L0'S [26'G O (wwpse ¢ BQ/TS winipay]
ov|v¥v] ¥s|s0fon oy 311039 [OYM
YELLEL Sy | Lt t9 £ (wwoz @ ZLas/es Buiuues
98 | LG [P i bl Lgd (o] pueq Yaed-ald
'L | BL L S6 EZL Ebi £t |wwpgzuog G510/c1 [[ewig
sanuaz
E6°L (B0°C |PG'L 9ZE (19E |22 |1 2872 |89 €T 8 jwugQl @ ¢ 1a/il aiepn
Buissaoory
VLOOBE'0 |L6'0 L2'L 1BV L |BROL6'0|6LL [ESL {8 0c atbuig casts afise
T/ T I O A & L 91 21| L1 6 L 91 ¢2L| il 6 L] 91 2L] L 6 L] 9
000'001 x ‘B /spess auyy tad MO | WaIsAg 1aIe
219w sad | Buigug ”
SMOY Www g/ SMODY WW g SMOY W gG SMOY Ww G/ Jad sauL) adA ]
uonels Jad spass z abeiany SuoEeIg
(ate30ay ad “sbx} 033S jo LHDIIM paas

P8ag [BIMIEN S1OYHVYD

ddIN9D 31vY g33s

- 43 -



S0 850 £9'0 £9°0 EL0 9.0 ig80 G580 60 GL
I8°C {80 b60 101 (A gLl A 8C't el 0S
Lo°1 80°1 Ll £C°1 BE'L 12" AN} ot 891 ot
9l fAN! £el StL £G71 991 Lt (4 £61 5
SE°L 127" N 891 8l £6°1L (A0 4 ELe vi'e og
c9'1 €L1 81 c0'e T 94 Ev'e 6S'¢C 69°¢C Ga
AV 9i°¢ EE'C ES°C SL°¢ 68°¢ £0t 6L°E LEE D¢
SMOY 06/ SMoY 004 $Moy 059 Smoy 009 SMOY 085 SMOY G295 SMOY 009 SMOY G SMOY 05V {swiw)
(8re1aay Jad sby} 933S 0 LHDIIM M:_umn_m paag
JIHL3IW ‘6 rad spaas QQO'EE o paseq aping
{0 §°0 £9°0 8BS0 £9°0 L9°0 L0 £L0 LLo £
L0 G40 t8°0 £8°0 G6°0 01 S0°L L'l aL’lL [
L8'0 (8°0 60 o1 L a1l [t 6C°1 GE'L %l
€60 GG'0 L0t gL Le'l EE’L 6EL (vl G671 il
<Ll c'l STl (R €671 1971 69°1L Ll (81 il
GE'L 6b1 19°1 Vet 6l 6671 60'¢c 6L°¢ cE'e i

981 661 SL'g ANA £9°¢ S9'¢ 6L°C E6'¢ L'E e
smay L. 0e Moy ,,82 smoy ,,9¢ SMOY |, vC smoy ,.2¢ sMoy 12 smoy ,,02 SmoY .61 smoy .81 (sayout}
(a10u Jad sq)) 9335 jo LHOI1TM ~m:_u.ﬁ_w pas3s
‘ql 42d spaas 9QO'gG | Uo paseq aping
'sdiuin ‘sapamg ‘susausg Buudg ‘Aoaeg 'sajey umg.o:__smu ‘abeqqe) ‘sinoidg sjassnag "1joooolg

dVIISSVYHY

IVIH3IdWI

01N 31vH Q33S

- 44 -



DRILLING LENGTHS for NOMINAL ROW WIDTHS

Row Width Yards
(ins) per Acre
8 21,780
9 19,360
10 17,424
11 15,840
12 14,520
13 13,404
14 12,446
i5 11,616
16 10,8380
17 10,249
18 9,680
19 9,i71
20 8,712
21 8,297
22 7,920
23 7,567
24 7,260
30 5,808
36 4,840

Drilling Yards per Acre = 4840 x 36+ row width {ins.)

Row Width Metres
(mms) per Hectare
200 50,000
250 140,000
300 33,333

350 28,571
400 25,000
450 22,222
500 20,000
550 18,181
600 16,666
650 15,384
700 14,285
750 13,333
800 12,500
850 11,764
900~ 11,111
950 10,526
10,000

1000

Drilling Metres per Hectare = 10,000 x 1000+ row width {(mms.)




2,589952 square matres

Area 1 square mile -
- 259 hectares
1 acre - 4047 square metres
= 0.405 hectares
1 square yard L 0.835 square metres
1 square foot = 0.093 square metres
1 sguare inch = 6.45 square centimetres
1 square kilometre = 247 acre:
1 hectare = 2.47 acres
1 square metre = 1.20 square yards
1 square centimetre = 0.16 square inches
Land in smail arsas 1s measured in ares
An are = 100 square metres
QOne acre = 40.47 ares
2.47 acres = 10,000 square metres = 1 hectare
B9 1b. per acre = 100 kilegrammes per hectare
One quintal = 100 kilogrammes
1 cwi. per acre = 1.26 quintais per hectare
Weight 1 ton = 1016 kg,
1 cert. = £0.80 kq.
1 qtr. = 12,70 kq.
1 k. = 0.45 kg.
1 kg. = 2.20 b,
1grm, = 0.03% oz,

QOunces to gramimes
Pounds to kilogrammes

Hundredweights {cwt.] ta kilogrammes

Toas to kilogrammes
Tons ta tonnes (metric)
ar 1,000 kilogrammes

x 28.35
x 0.4536
x 50.8

x 1016.0
x

1.018

Pounds to kilogrammes: 1 lh. = 0.453592 kg ‘
ib, 0 1 2 3 4 5 ] 7 8 9

kg kg kg kg kg kg - kg ky kg kg

Q - 0.5 0.9 1.4 1.8 23 2.7 3.2 386 4.1
10 45 5.0 5.4 59 6.3 6.8 7.3 7.7 -8.2 8.6
20 9.1 95 10.0 10.4 1089 11.3 118 12.2 12.7 13.1
30 13.6 14.1 145 15.0 154 159 16.3 16.5 17.2 17.7
40 18.1 186 .-190 19.5 20.0 20.4 2049 21.3 218 222
50 227 231 236 240" 245 .249 25.4 288 263 26.8
&0 272 21.7 281 28.6 29.0 29.5 29.9 304 308 31.3
70 31.7 322 32.7 33.1 336 340 345 349 35.4 35.8
80 35.3 36.7 312 376 38.1 38.5 39.0 395 339 40.4
24} 40.8 413 417 42.2 426 43.1 435 440 444 449

- 46




A A TAATR A AN Y WY oeridi oNomber:

Supplier: Date Purchased:

ALL ENQUIRIES

Stanhay Webb Ltd Tel:  +44 (D) 1476 515406
Houghton Road Fax: 444 (0) 1476 515407
Graotham Email: sales(@stanhav.com
Lincolnshire

NG31 6JE

England

Part No: 6417103 Issue 09/02

WHEN ORDERING PARTS PLEASE QUOTE THE FOLLOWING INFORMATION:
1. Medel - STANHAY ROBIN 870

2. Order number.

3. Part number and descriptien.

PLEASE NOTE:
The parts listed are not necessarily supplied as unit items, they may
be part of an assembly or be packed in quantities.

Some of the parts shown are optional extras and are not fitted as
standard to new machines.






STANHAY ROBIN 870 -

PARTS MANUAL

Contents

Metering Unit - Belt Side
- Orive Side
- Knee Joint

Seed Hopper

Agitator

Coulters

Steel Wheels

Cage Wheel

Chassis

Clod Deflector

Tractor Hitch, Toolbars, Shafts etc.

Parking Stand

Master Landwheel

Adjustable Master Landwhee?
Support Wheel

Adjustable Support Wheel
Manual Markers

Manual Marker Change Qver Kit
Electrical Monitoring System

Warranty

Page

RN o I N

IR
13
15-17
19
21
23
25
27
29
31
33
35
37
39
41

Inside Back Cover






STANHAY ROBIN 870
METERING UNIT - SEED BELT SIDE

Item No: Part No: Descripticn:
1 5201040 Indicator Lead
2 5203004 [ndicator Lead Gland
3 £402001 orotection Plug - above seed chamber Tlangs
6402031 orotection Plug - rear pody flange
- non electric drills only
4 5209051 Two way (onnector
5 7060002 Seader Body Stud
£ 7702404 Seeder Beody
7 7000003 Seeder Body Dowel
8 7702475 Belt Tensioner
9 7702476 Belt Tensioner & Reed Switch Assembly
10 5208050 Reed Switch c/w items 11 & 12
1 2335046 M3 x 12 Slotted Pan Head Screw
12 2303003 M3 Hexagon Nut
13 2318329 3/16 BSW x 3/8 Slotted Round Head Screw
14 2311213 M6 Spring Washer
15 2301015 3/16 BSW Hexagcn Nut
16 2311132 M5 Flat Washer - large diameter
17 2318331 3/16 8SW x 1/2 Sictted Round Head Screw
18 6902110 Rubber Flap Clamp
19 6900011 Rubber Flap
2l *2810180 Fixed Roiler - 8 Bore
21 *53022272 Fixed Roller Pin - 8 diameter
22 6300040 A-Choke
6300041 B-Choke
6300042 C-Choke
6900043 P-Chaoke
6300044 T-Choke
6900045 X-Choke
23 6902238 Spring Base Pin {Hexagon)
24 2311090 M10 FTat Washer
25 2301018 3/8 BSW Hexagon Nut
26 6900016 Bearing Spacer
27 1901045 - Ball Bearing
28 3220002 Spacing Shim - 0.13mm
32206003 Spacing Shim - 0.25mm
29 77000086 Belt Wheel and Tyre - item 30
30 2820001 Belt Wneel Tyre
31 6902067 Repeller Spindle
32 2810174 Plastic Repeller Wheel
33 . 7702102 Standard {8lack) Repeller Assemdly
© 7702453 Polymer {Brown) Repeller Assembly
7703139 8lack (Solid Centre) Reneller Assembly
34 2820002 Standard {Black) Tyre
2830033 Polymer (Brown) Tyre
2820042 Black Solid Centre Tyre
35 . 2333102 M5 x 8 Countersunk Head Screw
36 Seed Belt - state type required
37 ’ Spring Base - state type required
38 7400062 Body Cover Plate
39 2301437 1/4 BSW Wing Nut
40 7703070 Spring Base Pin & Block Assembly
iy 231108% M3 Flat Wasner

* We recommend that items 20 and 21 are purchased as sets.






[tem No:

—-AJ—I._I.,_‘_J-_A_J_J__lﬁ—A._J
L.DO:)\-JC}\m-[:-L\JN—*Q\QCD\Jmm_F;wI\)__J

DI N MO PO
wre — 0O

(RS AS IS RO AN
W00~ U

G L) oL
LNy — O

Part No:

7702404
7000064
231832

1901023
1801002
1701014
2310506
2301161
2260135
7700004
23071163
2310711
2311213
2318329
2318330
3000027
2318334
2317003
6302366
7400001
4001001
3210008
3900001
221604¢
2001005
1801001
3220001
2001009
7702101
7702100
6300006
2214057
£900013

STANHAY ROBIN 870

METERING UNIT - DRIVE SIDE

Description:

Seeder Body

Coulter Peg

3/16 BSW x 1/2 Sletted Round Head Screw
Ball Bearing

Chain - 48 pitches

Repeller Sprocket

1/4 Shakeproof Washer

1/4 BSF Hexagon Locknut

3716 BSW x 5/16 in. Socket Set Screw
Belt Wheel Sprocket c/w item 9

3/8 BSF Hexagon Locknut

2BA Flat Washer

M5 Spring Washer

3716 BSW x 3/8 Slotted Round Head Screw
3/76 BSW x 7/16 Slotted Round Head Screw
sSeeder Chute

3/16 BSW x 3/4 Slotted Round Head Screw
V-belt

3/16 BSW x 3/4 Hexagon Head Screw
Oriving Sprocket Pulley

V-ring Seal

Chaincase

Chaincase Gasket

Circlip

0ilite Bearing

Chain - 46 pitches

Spindle Shim

0ilite Bearing

Driving Sprocket c¢/w item 28

IdTer Sprocket c/w item 25

Idler Sprocket Spindle

3/32 x 3/4 Split Pin

Driving Sprocket Spindle






STANHAY ROBIN 870

METERING UNIT - KNEE JOINT & DRIVE

Item No: Part No: Description:

1 2300074 M10 x 80 Hexagon Head 3glt

2 2310090 M10 Flat Washer

3 7000022 Seeder Clamp Spacer

4 2001002 Cilite Bearing

5 0500021 Pulley Hub Spacer

6 7700010 Twin Pulley c/w item &

7700584 Triple Pulley c/w item £

7 23112316 M10 Spring Washer

g 2303008 M0 Hexagon Nut

9 7000085 Knee Joint Arm c/w item 10

10 2001011 0ilite Bearing

11 6300020 Knee Joint Spindle
12 1308010 V-belt
13 1308055 V-belt
14 7700011 Single Shaftt Pulley c/w item 16
15 7700845 Double Shaft Pulley c/w item 16
16 2308341 1/4 UNC x 3/4 Hexagon Head Screw






Ttem No:

NN O% BN LN, Qi

(NS I e BRI, S

Part No:

S
!

[RS ey
20O
QO — O
O O U o

I R e )

i

e e
Iny
[
(DO G rar)
(o]

5

2820003
2301015
2311213
2318331
2311132

STANHAY ROBIN 870
= R RUBLN S/u

SEED HOPPER

Description:

dopper Lid Kit c/w itams 2,3
FOP Rivet
Hinge Spacer

Hopper - without monitor Tixing

Hopper - with monitor TixXing

Chute Seal

3/16 BSW Hexagon Nut

M5 Spring Washer

3/76 8SW x 1/2 Slott
r

d Round Head Scraw
M5 Flat Wesher - larce

diameter



- 10 -



Ttem No:

~ Oy W sy

Part No:

7701057
6900023
2703001
£300025
2301014
6500022
2310010

KIT

8000007

STANHAY ROBIN 870

AGITATOR

Description

Agitator

Agitator Bush

Agitator Torsion Spring
Agitator Arm

1/8 BSW Hexagon Nut
Agitator Eccentric Spindie
Agitator Ecceniric

Agitator Kit

- 11 -



- 12 -




STANHAY ROBIN 870

COULTERS
Item No: Part No: Description:

1 7400034 General Purpose Coultar - Steel

2 7702270 Generz! Purpose Coulter - Ceramic
74023718 Coulter - Ceramic - Body Only

3 8002157 Ceramic Tip ¢/w items 4, 5

4 2311090 M0 Flat Washer

5 2303008 M10 Hexagon Nut

6 7401059 Keeled Couiter - EXPORT

7 7402628 Curved Nose Coulter {no rear fin)

8 7700042 25mm x 3 rib Coulter Assembly
7700044 50mm x 2 rib Coulter Assembly
7700046 38mm x 3 rib Coulter Assembly
7700048 76mm x 2 rip Coulter Assembly

9 © 8010040 25mm x 3 rib Coulter Base c¢/w items 10,11
80710038 50mm x 2 rib Coulter Base c/w items 10,11
8010041 38mm x 3 rib Coulter Base c/w items 10,71
8010039 76mm x 2 rib Coulter Base c/w items 10,11

10 2310401 1/4 Spring Washer

11 2319360 1/4 BSW x 1/2 Sletted Cheese Head Screw

12 7402878 100mm Band Coulter

13 7702787 100mm x 3 rib Coulter Assembly

14 8010037 100mm x 3 rib Coulter Base c/w items 15,16

15 2311215 M8 Spring Washer

18 2309045 M8 x 12 Hexagon Head Screw
KITS. .
8002159 Ceramic Coulter {Box of 2)
8002158 Ceramic Coulter Tips (Box of 4)



17 15




item No:

— .
OO~ B WPy —

—_— 1
[ R e

Al

—t ed e
o~ g

STANHAY ROBIN 870

120mm WIDE MILD STEEL WHEEL

Part No:

2306082
23030G8
7700027
2001002
2830001
6302016
2311090

237710%
6902741 -

7403017
6502659
2390052
2303007
2703012
27C3013
2311365
2311089

KITS
8002229

8002778
8coz779

{(Will fit front or rear)

Description:

M10 x 160 Hexagon Head Bolt
M10 Hexagon Nut

120 M/S Wheel c/w items 4,5
0ilite Bearing

Rubber 8ung

Landwheel Spacer

MIC Flat Washer

M10 x 16 Socket Buttaon Head Screw
Scraper Frame Side

120 Scraper Plate

120 Scraper Blade

M8 x 16 Roofing Boit

M8 Hexagon Nut

Scraper Spring L/H

Scraper Spring R/H

M8 Starlock Washer - Capped
M8 Flat Washer

120 M/S Wheel Kit {items 1,2,3,6
120 Wheel Scraper Kit (items 7-1
120 M/S Wheel & Scraper Kit
(items 1,2,3,6-18)

)
8)

- 15 -






Ttem No:

—
QW0 O N = W)

i

D S [ R R—
OO~ OY U1 = ™)

STANHAY ROBIN 870

120mm WIDE STAINLESS STEEL WHEEL

Part No:

2306082
2303008
7702614
1901045
5902390
2830001
2311090
2377104
6502741
7403011
6902659
2390052
2303007
2703012
2703013
2211365
2311089

KITS
8002438

8002778
8002780

(Will fit front or rear)
Description:

MIQ x 160 Hexagon Head Bolt
M10 Hexagon Nut

120 S/S Wheel c/w items 4,5,6
Ball Bearing

Bearing Spacer

Rubber Bung

M10 Flat Washer

MIQ x 16 Socket Button Head Screw
Scraper Frame Side

120 Scraper Plate

120 Scraper Blade

M8 x 16 Roofing Bolt

M8 Hexagon Nut

Scraper Spring L/H

Scraper Spring R/H

M8 Starlock Washer - Capped
M8 Flat Washer

120 S/S Wheel Kit (items 1,2,3,7)
120 Wheel Scraper Kit (items 7-18)
120 S/S Wheel & Scraper Kit

(items 1,2,3, 7-18)

- 17 -



—

| N
W o

L

y
i

L

-—%}—LI*
|
2
6 4
i i

- 18 ~



Item No:

N O =y —

Part No:

2308082
23030083
7702723
1501045
6902390
2311090

KIT

8002524

STANHAY ROBIN 870

120mm WIDE CAGE WHEEL

Description:

MIO x 180 Hexagon Head Bolt
M10 Hexagon Nut

120 Cage Wheal ¢/w items 4, §
Ball Bearing

dearing Spacer

MI0 Flat Washer

120 Cage Wheel (items 1,2,3.6)

-39 -



- 20 -



Item No:

[ e N R T
OV = oy = OWL 00~ Oy Ul Fa Lo o —

—

[ J Y N R R
[EVIRNG G s TN 6 3

[ASE RS AN
L~y —

24

(A I AN]
[opIR @]

NN RO N
N = O W o~

Part No:

8002125
2303010
7400121
6402015
7000086
2810067
2701006
2810068
7000087
7700145
6401004
2301163
2304642
23110380
2316033
2701601
7400007
7403129
7000022
6902365
2303008
7402639
2705001
7400118
2377104
7701106
7701105
2215296
2303007
2311088
6500089
2305048

KITS

8002900
8000053

STANHAY ROBIN 870

CHASSIS

Description:

7001063 U-bolt c/w item 2
M16 Hexagon Nut

Attachment Stem

Prastic Plug

Chassis Spring Rod

Spring Guide Collar

Chassis Arm Spring

Spring End Collar

Soring Tensioner

Chassis Arms ¢/w item 11
1/4 Straight Greaser - Drive Fit
3/8 BSF Hexagon Locknut

3/8 BSF x 1.3/8 Hexagon Head Boit
MIC Flat Washer

R-clip

Knes Joint Saring

Spring Rod

Chassis

Seeder Clamp Spacer

Unit Clamp

M10 Hexagen Nut

Clamp Handle

Coulter Clip

Drag Coverer

M10 x 16 Socket Button Head Screw
L /H Arm Coverar c/w item 28
R/H Arm Coverer c/w item 28
6 x 20 Tensicn Pin

M8 Hexagon Nut

M8 Flat Washer

Arm Spacer

M8 x 25 Hexagon Head Screw

Drag Coverer Kit (items 14,24,25)
Arm Coverer Kit (items 26,27,29-32)

- 21 -






[tem No:

—— s '
M — WO 0O~ O L G P —

—
[ ) B v )

—_—
(R e IR N e 3

Part No:

2393109
2311112
2308072
2316033
7403004
83072240
7402479
7402238
7403001
23117091
6902654
7403002
3000445
7402855
5902212
7402480
74025997
2303010

ASSEMBLY
7702812

STANHAY ROBIN 870

CLOD DEFLECTOR

Description:

M10 Nyloc Hexagon Nut - thin
M0 Flat Washer - thin

MIO x 70 Hexagon Head Bolt
R-clip

Deflector Stam

Shear Pin

Link Bracket

Support Pin

Adjuster Arm

MiZ2 Flat Washer

Locking Plate

AdJjuster Screw

Ballast Weight

Upper Link

Lower Link

Deflector Blade

Deflector Bracket

Mi5 Hexagon Nut

Clod Deflector (items 1-18}

- 23 -



B




[tem No:

H
OO 00~ O N G D =

ny —

13
14

15
16
17
18
19
20

STANHAY ROBIN 870

TRACTOR HITCH, TOOLBARS, SHAFTS, ETC.

Part No:

314307
2314754
2314805
7403101
80021386
8002135
7443100
2303010
2302035
2310409
2314805
7702352
7702192
7702668
7701112
77017113
6402015
6902174
£902105
6902469
7000067
7000068
8010027
2303007
2311215
23090438
7400070
8002126

™2

KITS

8002751
7700996

Description:

t

.1 Top Link Pin
nch Pin
Cat.2 Conversion Sleeve
Upper Hitch
Upper Hitch U-bolt c/w item 8
Lower Hitch U-bolt c/w item 8
Lower Hitch
M16 Hexagon Nut
7/8 UNF Hexagon Nut
7/8 Spring Washer
Cat.1 Bottom Link Pin c/w items 9,10
1.10M Toolbar
1.50M Toolbar
2.00M Toolbar
2.30M Tcolbar
2.90M Toolbar
Plastic Plug
1.10M Shaft
1.50M Shaft
2.00M Shaft
2.30M Shaft
2.90M Shaft
1805025 Ball Bearing c/w items 15-18
M8 Hexagon Nut
M8 Spring Washer
M8 x 25 Hexagon Head Screw
Bearing Bracket
7001098 U-bolt c/w items 16,17

—

a
i

Tractor Hitch Kit {items 1-11)
Bearing Bracket (items 15-20)



_26_




STANHAY ROBIN 870

PARKING STAND

Item No: Part No: Description:
| 7402247 Parking Stand Bracket - Toolbar
2 7400709 Half Clamp
3 2311081 Ml2 Flat Washer
4 2303008 M12 Hexagon Nut
5 7402141 Parking Stand
6 6302100 Stand Handle
7 6402018 Plastic Plug
8 2311217 M12 Spring Washer
9 2316023 R-Clip
10 7402238 Support Pin
ASSEMBLY
7702CS5 Parking Stand - Toclbar

(items 1-10)



- 728 -




Item No:

)

00~ Y Ul > Lo

13
14
15
16
17

18

139
20
21
22
23
24
25

26

MASTER LANDWHEEL (R/H ILLUSTRATED)

STANHAY ROBIN 870

Part No:

7402286
7402287
8002125
2303010
8010027
2308048
2311215
2303007
7401080
7401087
1901106
6300053
3000197
5700004
5700005
5700001
5700002
5700003
2311216
2309081
2311093
2311219
2303011
7401078

7401079 -
6902359 -
2311114

2217012
2217003
2702001
7700063
2308341
1310047

Description:

Wheal Arm R/H
boArm L/H
7001093 U-bolt c/w item 3
M1& Hexagon Nut
1905025 Ball Bearing c/w items 5-7

Whee

M8 x 25 Hexagon Head Screw

M8 Spring Washer
M8 Hexagon Nut
Landwhes!] Guard R/H
Landwheel Guard L/H
Ball Bearing
Zearing Spacer

Landwheel Hub
Landwheel R/H

Landwhe=l only

Tyre
Tube

M10 Spring Washer
MI0 x 20 Hexagon Head Screw
M20 Flat Washer
M20 Spcring Washer
M20 Hexagon Nut
Jockey Laver R/H
- Jockey Lever L/H
Jockey Roller - flanged

MI16 Flat Washer - thin

Circ
Circ

Tip
Tip

Jockey Lever Soring
Shaft Pulley c/w item 25
1/4 UNC x 3/4 Hexagon Head Screw

¥-be

ASSEMBLIES & KITS

7700961
7700982

R/H Jockey Lever Assembly (items 18-
{ /H Jockey Lever Assembiy (items 18-

[P
Fair

1t

(c/w tyre & tube)
Landwheel L/H (c/w tyre & tube)

Hub (items 10,11,12)

| anpuh
Lanawneg

a

=

2
2

2)
2)



- 30 -


DAVid
Sticky Note
long 27" short 21.5"


STANHAY ROBIN B70
ADJUSTABLE MASTER LLANDWHEEL (R/H ILLUSTRATED)
{To 19cm below standard)

Item No: Part No: Descripfion:
] 7401087 Wheel Arm R/H
74010838 Wheel Arm L/H
2 8002125 7001093 U-bolt c/w item 3
3 2303010 M16 Hexagon MNut
4 7402422 Wheel Stem R/H
7402423 Wheel Stem L/H
5 7400064 Pivot Bolt
6 7401086 Pivot Bolt Nut
7 8010027 1505025 Ball Bearing c/w items 8-10
g8 2311089 M8 Flat Washer
9 2311215 M8 Spring Washer
10 2303007 M8 Hexagon Nut
11 630zz17 Wheel Stem Stay
12 2309080 M12 x 40 Hexagen Head 5Screw
13 2311217 M12 Spring Washer
14 2303008 M12 Hexagon Nut
15 6500057 Guard Spacer
16 7400068 { andwheel Guard R/H
7400068 t andwheel Guard L/H
17 2306082 M10 x 160 Hexagen Head Bolt
18 2306077 M10 x 110 Hexagon Head Bolt
19 2311216 M10 Spring Washer
20 2303008 M10 Hexagon Nut
21 1901106 Ball Bearing
22 6900053 Bearing Spacer
23 3000197 Landwheel Hub
Z4 5700004 Landwheel R/H ¢/w tyre & tube
5700005 L andwhael L/H c/w tyre & tube
5700001 Landwheel only
5700002 Tyre
5700003 Tube .
25 2309061 M10 x 20 Hexagon Head Screw
Zb 23114093 M20 Flat Washer
27 2311218 MZ0 Spring Washer
28 2303011 M20 Hexagen Nut
29 7401078 Jockey Lever R/H
7401073 Jockey Lever L/H
30 6202358 Jockey Roller - flanged
31 2311114 M16 Flat Washar - thin
32 2217012 Circlip
33 2217003 Circlip
34 2702007 Jockey Lever Spring
33 7700063 Shaft Pulley c/w item 20
38 2306341 1/4 [INC x 3/4 Hexagon Head Screw
37 1310063 V-Zelt
ASSEMBLIES & KITS
7700951 /H Jockey Lever Assembly (items 29-32)
7700962 L/4 Jockey Lever Assembly (items 29-33)
7700965 Landwhes! Hub {items 21,22,23)
*8002281 oair of Adj. Master Landwheels compiete
*8002282 p/H Adi. Master Landwhasl completa
*30022583 | /4 Bgi. Mastar Landwhezl completa

* Includes Bearing Bracket 7700996, which should be mount
as close as possible to the 4-speed shaft pulley.

- 371 -






Item No:

— —d "
bR e NS IS o BN e 2 WS u I oS YR SN

12
13
14
15
16

STANHAY ROBIN 870

SUPPORT WHEEL - MLD (R/H ILLUSTRATED

Part No:

7402367
7403054
8002125
2303010
8010027
2309048
2311215
2303007
1901106
6900053
7402369
5700004
5700005
5700001
5700002
5700003
2311216
2309061
2311093
2311219
2303011

KITS
7702355

8002247
8002718

Description:

R/H Sugport Whes] Arm

L/H Suppert Wheel Arm

7001093 U-bolt c/w item 3

M16 Hexagon Nut

1905025 Ball Bearing c/w items 5-7
M8 x 25 Hexagon Head Screw

M8 Spring Washer

M8 Hexagon Nut

Ball Bearing

8earing Spacer

Support Wheel Hub

Landwheel R/H (c/w tyre & tube)
Landwheel L/H (c/w tyre & tube)
Landwheel only

Tyre

Tube

M1C Spring Washer

M10 x 20 Hexagon Head Screw
M20 Flat Washer

M20 Spring Washer

M20 Hexagen Nut

Support Wheel Hub {items 8-10)
R/H Support Wheel - MLD - complete
L/H Support Wheel - MLD - complete

- 33 -






STANHAY ROBIN 870

SUPPORT WHEEL - ALD (R/H ILLUSTRATED)
{(To 1%cm below standard)

[tem No: Part No: Description:
1 7401087 R/H Wheel Arm
7401088 L/H Wnheel Arm
A 8002125 7001093 U/bolt c/w item 3
3 2303010 M16 Hexagon Nut
4 7402424 R/H Support Wheel Stem
7403053 L/H Support Wheel Stem
5 7400064 Pivot Bolt
& 7401086 Pivot Bolt Nut
7 8010027 1905025 Ball Bearing c/w items 8-10
8 2311089 M8 Flat Washer
9 2311215 M8 Spring Washer
10 2303007 M8 Hexagon Nut
11 £802217 Wheel Stem Stay
12 2309080 M12 x 40 Hexagon Head Screw
13 2311217 M1Z Spring Washer
14 2303009 MIZ Hexagcn Nut
15 1901106 Ball Bearing
16 £500053 Bearing Spacer
17 7402369 Support Wheel Hub
18 5700004 Landwheel R/H c/w tyre & tube
5700005 Landwheel L/H c/w tyre & tube
570000C1 Landwheel! only
5700002 Tyre
5700003 Tube
18 _ 2311216 M10 Spring Washer
20 2308081 M10 x 20 Hexagen Head Screw
21 2311093 M20 Flat Washer
22 2311219 M2Q Soring Washer
23 2303011 M20 Hexagon Nut
KITS
7702355 Support Wheel Hub (items 15-17)
*3002284 R/H Suppert Wheel - ALD - complete
*8C02717 L/H Support Wheel - ALD - complete

*Includes Bearing Bracket 7700996, which should be mounted
as close as possibie to 4-speed shaft pulley.

- 35 -



- 36 -



Ttem No:

O WO Y N ) ) —

B L GRS R S R L B
OO o~ T U1 o L Y —

—
0

[V

NSRS
— O

Part No:

7402293
8002127
2303010
7402292
2311092
2316033
7400825
6402018
5408002
6200985
690255¢
7402521
2306128
2303064
231109t
2306109
7402522
2306489
65000002
2311216
2303008

KITS

7702230
7702229
7702834
gooz11iz

STANHAY ROBIN 870

MANUAL MARKERS

Description:

Marksr Beam Guide

7002005 U-Bolt ¢/w item 3
M16 Hexagon Nut

Marker Beam Hinge

Mie Flat Washar

R-clip

1.37M Marker Beam

Plastic Plug

174 D-shackle

Connecting Chain

Marker Arm Chain - 8 Tinks
Marker Arm Bracket

MI6 x 50 Hexagon Head Bolt
M12 Nyloc Hexagon Nut

M12 Flat Washer

M12 x 130 Hexagon Head Bolt
Marker Arm

MIO x 40 Coach Bolt

Tine

MI1Q Spring Washer

M10 Hexagon Nut

Marker Beam Guide {(items T1,2)

Marker Beam Hinge (items 2,4,5,6)
Marker Arm & Bracket (items 3,9, 11-21)
Pair of 1.37M Manual Markers

- 37 -






STANHAY ROBIN 8/0

MANUAL MARKER

CHANGE-OVER KIT

[tem No: Part No: Description

] 6403011 Plastic Ferrule

2 7403034 Marker Lever

3 2377079 M3 x 12 Socket Button Head Screw
4 6408002 1/4 D-shackle

5 7403034 Marker Handle

6 2303095 M16 Nyloc Hexagon Nut

7 2810209 Spring Cap

8 2701050 Compression Spring

9 7403033 Marker Handle Pivot Bracket
10 2306134 M16 x B0 Hexagon Head Boit

11 2306097 MT2 x 45 Hexagon Head Bolt
i2 2303094 M12 Nyloc Hexagon Nut
13 6900985 Connecting Chain

4 7702864 Marker Beam Lifter c/w item 15
15 2309077 M12 x 25 Hexagon Head Screw

ASSEMBLIES & KITS

7702925 Marker Lever & Pivot {items 1-12)
8002686 Marker Change-Over Kit cocmplete



wo1100|7 Aeyuejg

- 40 -



STANHAY RCBIN 870

ELECTRICAL MONITORING SYSTEM

[tem No: Part No: ‘Description:
i 5301008 8 row Light Box c/w item 8
5301010 16 row Light 8ox c/w item 8
7 £301023 4 row £lectronic Box c/w itam 8
5301024 S row Electronic Box ¢/w item 8
5301025 6 row Electronic Box ¢/w item 8
5301026 7 row Electronic Box c/w item &
5301027 8 row Electronic Box c/w item 8
5307028 9 row Electronic Box c/w item 8
5301029 10 row Electronic Box c/w item 8
5301030 12 row Electronic Box c/w item 8
5301031 15 row Electronic Box c/w itam 8
3 2385052 No.8 x 8 Pan Head Self-Tapping Screw
4 2309034 M6 x 2C Hexagon Head Screw
5 2311214 M& Spring Washer
& 2311088 ME& Flat Washer
7 2303006 M6 Hexagon Nut
8 5201C39 - Power Supply Lead
9 5201052 4 row Loom
5701059 6 row Loom
5201060 8 row Loom
10 7702475 Belt Tensioner & Reed Switch Assembly
5208050 Reed Switch (boit-on} c¢/w Screw & Nut
11 5209051 2-way Connector
12 5205004 Indicatar Lead Gland
13 5201040 Indicator Lead
14 5201041 Hopper Monitor Lead
15 7700021 Hopper Monitor (straight arm)
16 2219288 5BA x 1 Slotted Cheese Head Screw - Brass
2201706 5BA Hexagon Nut - Brass
17 7000038 Monitor Arm Catch
18 6900037 Arm Catch Spacer
19 2212559 Pop Rivet
20 5215044 Cable Tie
21 5215045 Cable Tie
22 5215046 Cable Tie
NOT SHGWN ON ILLUSTRATION
5201049 Power Supply Adaptor Lead
{to power 2 boxes)
5201045 Extansion Lead {Light 8cx to Loom)}
5201046 Extension Lead (Lcom to Metering Unit)
5201061 Unit/Loom Repair &it {& rows)
, 5203022 Loom Plug Kit {14 pin)
; *5306£004 1-8 row Electronic Conversion Kit
*5306005 . G-16 row Electronic Conversion Kit
5306CC7 8 row Electrical Fascie Board
530008 16 row Electrical Fascia Board
5306009 8 row Electronic Fascia Board
5306010 15 raow Electronic Fascia B8eard

* State number of rows reguired.

- 4] -






;//[ o g | ///
Stanhav Webb Limited

Houghton Road, Grantham, Lings, NG31 8JE
Fax: 01476 515407

Tel: 01476 515406
TOP PARTS KITsS

FOR STANMHAY PRECISION SEED ORILLS AS SPECIFIED 8ELODW

KIT e

NO. HHE_;_ KLI.I

g Wheel Bush Kit x 10 879, 48"

10 Rear Wheel Axle c/w bush x 3 98)

n Zera Presszure Froat Axle o/« bSush x 3 531

12 Fronat & Rear AxTa c/w bush x 3 870

13 Scraper ¢fw plata x 3 WS,370,38%

METERING UNIT AKD CHASSIS KITS

14 Unit Bearing x 4 270,981,985,340,830,820
15 frive Tyre x 1 d70,981,935 340,830,320
16 Uodate Xit x 1 §70,981,840,830,820
17 Repeilar Tyre HP frown x J &70,381,344Q,830,820
18 Repeller Tyra x 3 870,931,985 ,340,830,320
19 Rubber #Tap Xit x ¢ 870,981,285
2k Belt Tensicner Zlectrical Type x 1 870,980,339, 840,830,820
21 Zel:z Tansionar Nan-electrical x 1 270,581,335,340,03G, 320
22 indicazer Assembly x 1 370

23 Hopper Seal Xit x 3 870,981,985,340,830, 320

24 Chain Case Seal it x 3 870,581,985,840,3830,820

< Orive Sprocke: €i: x 1 870,981,785,985,5%0,592, 535
26 Chain & Sprocket Kit x 1 870,981,98%,840,830,820

27 Drive Shafrt Bearing Kit x | 870,981,785,985,590, 592,585
28  Chassis Bolf Xit x 12 870

31 Repeliler Spindie Screw Type x 1 870,981,585,840,820

70 Repeller Wheel - Screw on x 1 870,981,985, 840,820

66  Solid Rep.Tvre small seads x 3 870,987,985, 840,820

34 Szader Chute Xit x 1 870,961,985,840,320

35  Spring Rad Kit x 1 870,340

36 Spring Rod Kit x T ° - 981

83  Adjustahle 8ase Pinx 1 870,985,840,820

MULTT LINE BASE KITS
{avarall width)

rib Kit

17 Caulter Base 10Cmm x 3 x i 870,931,985,840,820
38 | Coulter Base SCmm x 2 rib Kit x 1 870,981,9485,840,820
39 Coulter Basa 7S5mm x 2 rit Xit x 1 370,981,985,340,820
40  Coulter Basa SO0mm 2 I rib Kit 2 1 870,981,985,340,820

x 2 rib Kit x i 870,981,985,840,820

41 Coulter 8ase  75m

SPECIAL FITTING NQTES FOR KITS
16,18, 20, 21, 22, 25, 2831, 69,70

U

: |

Y ———

LT 20,21

RIS

3 zc'd?\ E%
= L.

“Q <7

&

.63

KIT 15 as per dlagram

KT 19 as par dlagram 27 MM

=
-1
)
Q
N

1 adfust to 30mm with sged bali ramavad

KiT 22 acfustingdlcater wnaal o . 73mm cloarancs
lrom drive whaal with saed Dell ramavad

«IT 25-25 chaln adiuster nuts

G 31,70 shim cut Seincle 53:hal tha racallar whasl g
cantrally in the unil

Overall Widsh
e 37 - 10C x 3

‘ﬁroo KIT38

Sweray -

©

MULTI LINE BASE KITS

Gverall YWidth
Kit 33 - 50 ¢ 2
Kit 39 - 75 x 2




STANHAY WEBB WARRANTY POLICY [Stan Gy7

LIMITATION OF LIABILITY

v Warranty in raspect of its products except
f:e. W I.Vr-\u—ﬂ \c: :\{Prnss!\r |r1 HDH f'*L ai utf—-e

zil other obligations or liabilities on its part.

1. Stanhay Wetb Lid (the Company) coes not give an
the imited Warra r‘t_.f contzined in DE’_FEQrE:hS =

warraniies or conditions axprassad or imelied and o
The company supplies its products on the express condition that the purchaser is solely

responsible for determining the suitabiiity of the preduct for his requirements and
conditions of use. Stanhay 'Werzo will in nc avent te liable for any incidenta! or consegueantial
damageas of any naturs or source allegedly incurreu through cefects, incorrect operation, or
loss of use of the product, whatsoever, nor far any sum in axcess of the price received by the
Caompany for the gocods for which liability is claimed. The Company is not responsible for the
performance of its products: it is the purchaser’s sole responsibility to ensure that any
Stanhay Wehb product is performing to his satisfaction at all times, and this
responsibility overrides abseclutely any suggestions or assistance offered in good faith

by the Cempany or its agents.

2. Stanhay Webb operates a policy of continuous improvement, and reserves the right to change
specifications at any time without pricr notice, and without incurring any obligaticns to make
such changes te orocducts praviously purchased.

LIMITED WARRANTY

[E- S

3. Stanhay Webb Ltd warrants to its authorised Distributor or Dealer all new preducts supplied of

its manufacture, when correctly assembled, operated and serviced, tc be free from defects in™

material and workmanship, for 2 pericd ¢f nine (8) months (the warranty pericd) after the date

of delivery by the Distributor or Dealer te the original retail purchaser. Its obligations under this’

Warranty are limited to making good on preducts for which payment to the_Company is not.
overdue any pan or parts (exciuding normal wear) of its own manufacture which shall have

been reportzd in writing tc the Company within thirty (30) days from date of failure thereof, and_.__
which the Company's examination shall disclose te its satisfaction to have been defective.##
Stanhay Webb repair parts are warranted simiiarly to ninety (80) days from date of replacement--—--:
cr for the unexpired warranty period of the applicable Stanhay Webb machine, whichever is.the:-

[cnger.

4. Due to the particular nature of Stanhay Webb preducts, this Warranty is void absclutely if any
part not supplied by the Company is used in asseambly or repair, or if the product has been
altered, assembled, repaired or used in any way. configuration or conditions differing from the
written recommendations and instructicns of the Company (whose decision is final).

5. In the event of components supgiied by Stanhay Webb not of its own manufacture for which

rayment tc the Company is not cverdue being regported in wr ltmg as defective during the

Wwarranily _ucnuu, Stanh iay Webb will endeavour o claim ::\Hdilli:l( the manufacturer of such

compenents and in the event of any claim being successful will pass the benefit on to the

e
customer.

CONDITIONS OF SUPPLY

6. No warranties other than those expressly noted herein are given, and no one is authorized to
aiter, medify or enlarge this Warranty beyend the warrantes axpressed.

This preduct is supclied sutject tc the Terms of Trading of Stanhay Webb Ltd as reproduced
on the inside covers of the Campany’s price iist.

~d

NOTE: WARRANTY REGISTRATION FORM MUST BE RETURNED TO STANHAY WEEB
LIMITED. WARRANTY VOID IF MACHINE IS NOT REGISTERED.



PRECISION DRILL WARRANTY REGISTRATION FORM

. — L
Demonstration L Instzliation L] Date ... T
Conducted Dy IMame) (CalarYy

for (Qrower's Mame) (BOOrESS )
(CORTECT N
Conductad at {location)........ RSP U U SRS PUUPITURUTRN In barn/yard/fieid
Machine Model No | Serial No: No of rows:
— : [ ! —i
Crop type } Araa drillec ‘}
Chosen disc: selector whesal: ‘
seedbeit; gear setting: N

ACKNOWLEDGEMENT BY PURCHASER

This acknowledgemeant is fo be completed for every new drill to validate warranty.

1. The following checks and sellings have besn explained tc me:
All drills As appropriate
Row spacing Pivots and limiters
Setiing charts Transport system
Metering units Bout markers
Crive system Clod deflectors
Toclbar height Seedprass wheels ‘
Tractor’top link Fower take cff
Drilling depth : Fan [‘
Fieid check | G 1
f1eid checks auges f
— - L
Maintenance '
2. 1 acknowledce that the Stannhay Webb Warranty Policy applies to this crill and in panicular |
acknowledas that | {not Stannay or my asaiar] am resocnsible for ensuring thatitis
nerorming to my satisfaction.

Signed: /S‘ta‘nh a)g/
EE]

Stanhay Webb Limited
SATHON Houghton Road, Grantham, Lincs, NG31 6JE
Tel: 01476 5154086 Fax:01476 515407

Afiar comgletion, this form (e oe retainec oy the seliing daaler, and conied to Sianhay.)






EC DECLIRATION OF CONFORMITY

Type of Machine: Precision Seed Planting Machine
Name of mode! : Stanhay S370
Serial Number Number of rows:
Manufacturer : Stanhay Webb Limited
Houghton Road.
Grantham,
Lincs, NG31 6JE,
England.

Tel:  +44(0) 1476 515406
Fax: +44(0) 1476 515407

T = =
LT N o R |
Technical Manager

We, the manufacturers, hereby declare that this machine, when [
assembled to our design, conforms with the Essential Health and Safety /

Requirements of the European Union.

Wij, de fabrikanten, verklaren hierbij dat deze uitrusting, indien opgebouwd volgens ’
ons ontwerp, voldoet aan de gezondhieds an veiligheids voarschriften van de Eurpese ’

Unie.

Assemblé conformement a nos ordres, nous, les fabricants, déclarons que cette
machine réepond aux ncrmes d’Hygiene et Sécurité au Travail de la CE.

Nai, I fabbricanti, dichtariama che questo maccinario, quando montato secondo il
nostro disegno, si conforma ai requisiti essenzilai di salute e di sicurezza della

Comunita Europea. :
|

Wenn diese Maschine entsprechend unserer Konstruktion zussammengesetzt wird, i
eklaren wir, dall sie den Arbeitsschutzvarschriftern der Europiischen Gemeinschaft ’1

|
f
|
|
% entspricht.

[ Nosotros los fabricantes declarames que este equipo, realizando el montaje segun f
I nuestro disefo, se ajusta a las reglas esenciales de salud y sequridad de la Union ;
{

Eurcpea. =

f

. VI, fabrikanten, erkleerer hermed at denne maskine, nar den er monterat ifgige vores
| konstruktion, er | overensstemmeise med de essentielle sundhed og sikkerhedskrav

: indefor E4.




Me valmistajana iloitamme taten, etta ohjeittemme mukaisesti
asennettuna tama kone tayttaa Eurcopan Unionin olennaiset terveys- ja
turvallisuusvaatimukset.

Nés os fabricantes deciaramos que este equipamento, quando
montado conforme nosso desenho, ajusta-se as regras essenciais de
saude e seqguranca da Comunidade Europeia.

Tillverkaren féersakrar harmed att denna maskin, efter sammansatining
enligt var konstruktion, uppfyller nalscoch sakerhetskrav inom EU.

i



